Parts

Catalog

GIGA AIR- SELENIUM

Precision Row Crop Planter

>> BALDAN






>> BALDAN

" Index

RIGAT GONG......eoveeeeeeeieeeeteeete et est e et e e st ta e s et s s et e et et e st e sss et assase st esansasesssesanen 4
(@ =TQ L | Ce o USRS 5
TADIE CENLIAI GANG ..ottt e et s et ss e ss et ss s se st sseseas 6
LEIE GANG .ot eeeteeee et e e e st et sa e s s e s s et e st et e st e s s et s sssessasessasasessasesenen 7
RIGIE/LESE PIATIOIM c..e.vvveveveeeveeeeeeeevevetstsvsvsssssssssssssesesessssssssssssssassssesesesssssasans 8
Table RiGAt/Left PIAEIOIM .........ccecueeeeeeeeeeeeeeeeeeeieeeeeeeeetee ettt eeeveaeeeaeea s 9
CONEIAI PIGATOIM ...ttt et et r e sv e s e s s s s e s asesssessasanes 10
COMPIELE LEFL/RIGAT GANG ..eeeveveeeeeeeveeeeeeveveveseesssvesevesessssssssasesessssssasassanas 11
COMPIELE CENIAI GANG ...ttt ettt ettt s e 12
Complete Left/Right INtermediary GANG.............cccveveevevesriesissisisssisssssssssssssssssssssassens 13
COMPIEte WRHEEI SUPPOIT .......oeeereeieieereisisieieesrststs s sssss st ssssas s ss s ssssens 14
Table Complete WHEEI SUPPOIT ........ceeeeeeeeeeeeieeeeeceeessteesteessstssssssessssesssssessssssnas 15
Complete AuXiliary WHEEI SUPPOI..........ooueeeeeeeeeeereeeeieeeetessteessesessieessssssssesssesenen 16
Table Complete Auxiliary Wheel SUDPOIT..............coeeeeeeereeeeeeeieeiereeseereveisseeessssesnanns 17
COMPIELE SEEU HOPPEN .....veeeeveeeeeeesesiersteesveereteestese s st e s ssesessesesssesessasesssesessasenen 18
Central Seed Hooper 42 Rows, Internal 30 and 34 Rows and Lateral 22 Rows...................... 19
Table Central Seed Hooper 42 Rows, Internal 30 and 34 Rows and Lateral 22 Rows............... 20
Central hopper 22,30 and 34, External 30,34 and 42L and Internal Central 421 ......... 21
Table hopper 22,30 and 34, External 30,34 and 42L and Internal Central 42L............. 22
Complete Central Hydraulic SyStem 22 ROWS .........ccccveeeenenererieieeesesesisisieiessassesesseans 23
Complete Central Hydraulic System 30/34 ROWS ...........cccoeevveerevissesrissssssssssssssassssssanes 24
Complete Central Hydraulic SyStem 42 ROWS ..........ceveeevevnririeeeesssisisisisississsssssssenns 25
Left/Right Lateral PREUMGEIC SYSTEM ........cceeverereeeeevivererivisisesesesesesssesesssssssssssssesesesens 26
Central Pneumatic System 22 t0 34 ROWS.........cceveeeeevereieeeeeseesesssesssesesssssssssssssssessans 27
Table Central Pneumatic System 22 t0 34 ROWS.........c.cveeeeerereveseeererereveseisssesssssssisess 28
Central Pneumatic SYStEM 42 ROWS .........cvceeuevereeerereieereeseeseisesessssessssssessssssssesessasesenns 29
Complete Hydraulic TUIDINE.............cceeeveeeeereeereeeeeieeeteseieeiereresessesessssessssesesesessseseses 30
Transmission With Side CIUTCH SYSTEMN..........c.eeeueeeeeeeeeeeeeeeieeeieetercveeesevesssvesessesessanas 31
Table Transmission with Side CIULCh SYSLEM ...........ceeeeeeeeeeeeeeeeeeeee e ee st 32-33
Transmission With Central CIULCH SYSEEM...........oueeeeeeeeeeeeeeeeceseeeeece e sese e 34
Table Transmission with Central CIUtCh SYStEM ..........cceeeeveveeueereesenireeeeeseseeieeeee 35
SPEEA BOX .ttt sttt ettt ettt ettt 36

Parts Catalog

COMPIBLE SUDIPOI .....eeveveeeeeeteeeteeeeereeevete et svessssse s sesessasesssasessasesessasessasessssnes 37
Central Gang Cylinder 6020055792-A........uceeeeeeeeeeeeieereeeeereirereirevesssesessssessssasesssseseans 37
Drawbar Lock Cylinder 6020055791 -6........c.cveeeveeeeeeerereeereirereeererevesesssvessssesessssesssesens 38
Wheel Support Cylinder 60200557886 .........cueeeeeeeeereeieseeireiecieieeieeiessesseseessesessesssens 38
Complete RigNt SEADIlIZEE BT ...........c.oeueeeeesirieieeeeseessie ettt sttt sneen 39
Complete Left StADIlIZEr B .........c.co.oeueueeeeesirieieieeesesesisie sttt sstsesesas e snnens 40
Table Complete Left SEADIlIZEr BAF ..........c.c.cuevveerererieieieeiesisisisieiesssssisisisis e ssasses s 41
COMPIELE HILCH DIGWDGAN .........eeeeeeeeeeeeeieeeiersiesseeesststssssessasessssssessssssesssessssasesassssasnss 42
Table Complete HitCh DIGWDAL ..............cceveeeeeeeereeeesesteseisesseseisssssssesesssessssssssssesenas 43-44
HItCh DIQWBGAE EXEENSION. .....vvevrieieieerireiriririsisssissisisisissssssssssssssssssssssssasssssssssssssssssssssssssssses 45
DIVIEI VOIVE. ...t ss st ts s is sttt ts s s s s st st ss s sssssasssessssssasnnssnss 45
Drawbar Cylinder 60200557894 ..........eceeeeeereeeeeeererererieeseiriseisesesssessssssessssasessssesessasens 46
Drawbar Cylinder 6020055790-8 ............cweeeeerereeeeeerereeivereireseisivessssesessssesessssessssessssasens 46
PIONTING ROWS........eeveeeeeeeteeeeeteeteeecteeete st et eteste st esesssts s e s sssstsssesssssssssesssssassssessessnsessessnsens 47
Pantographic Line With Selenium SYStem..............ceceeeeeeeeeeeeeeeeieeseeesissveseeisassseseesnanes 48
Table Pantographic Line With Selenium SYStem............ccovveeueeveeenenenesieeeeesesesieieieans 49
SUpPOrt DOUDIE DiSC Of SEEM..........cvovereeeeririeieertstsirisis sttt s s 50
S€1ENIUM DOSEI SUPPOIT .....eeveveerieieieersrsisisieie e scrssstsisie s s sssses st s s ssse e ss s asasses 51
Row W/ Eccentric/Oscilating Depth Wheel and “V” Wheel Complete........................... 52
Table Row W/ Eccentric/Oscilating Depth Wheel and “V” Wheel Complete.................. 53
BCE Electrical System fOr CIUCH DIV ............ccueeeeeeeeeeeeereerereireieeieeiessesessssessssesssssens 54
Lights and Headlights Electrical CONNEction SYStemM ............ccceevvereeeveevvceeeivereirereresresens 55
Electronic SyStem PMAQQ..............ccceeeeeeeeeereeevereirerersreseisssessssesssesessssesssasessssessssasessssens 56
Intelliag Electronic System GigQ 42 ROWS...........cveveeevereveeereirereeererevesessssesessesessssessssesens 57
SHICKEIS (HOPPEIS) c..eeeveeeeveeeeeeeeeeveveeeteteeveseeevesssvesesesessssessssasesssessssasessasassasasessasessssases 58-59
StiCKers (RIGAT Site FIOME) .........c.ceerreeeeeieieiesesrsestsisisiesssssssssesssssssssssssssssssssasasesesens 60
Y10 R (G111 o Tl = o T =3 U 61
SHICKEI'S (SPEEU BOX) ...vveveveveeirveieieressisssivssssesessssssssssesssessssssasssssesessssssssasasesesessssssssasans 61
SHICKEI'S (LEft SITE FIQIME).......oveveveveverrevevereieiesrivsvesesessessssssssesesesssssssasesesessssasasasasesesens 62
SHICKEIS (TOOIDOX).......ccoeeveveeeeeeeeeeeeereeeeeteeeeeveeteetevesevesssesssesssssssessssasessssassasasessasessasnes 63
StICKEIS (WOLEI HOPPEI) ....v.eeeveeeeeeeeeeeteeeteteveteesteevetesssteessss st esessasessssssssasessnsseanas 63
SHICKEIS (HItCH HEAUEY) ......e.eeveeeeeeeeeeeeeeeete ettt srs st na e sseseasnes 63

SPGIGAAIR07217 (Revised: 09/2017) n



Parts Catalog >> BALDAN

* Right Gang

Al
22 Lines
30 Lines
34 Lines
42 Lines

E Code Product description

—_

*1 | 5440010975-6 | Complete Right Platform
*1 | 5440010997-7 | Complete Right Platform 1
*1 | 5440010965-9 | Complete Right Platform 1
*1 | 5440010969-1 | Complete Right Platform 1
*2 | 5022011500-0 | Complete Right Lateral Gang(22 Rows) 1
*2 1 5022011582-5 | Complete Right Lateral Gang(30 Rows) 1
*2 15022011408-0 | Complete Right Lateral Gang 1
*2 15022011509-4 | Complete Right Lateral Gang(42 Rows) 1
*3 |1 5530015749-0 | Complete Small Support 22
*3 15530015491-2 | Complete Small Support 22
*4 | 5530016982-0 | Complete Wheel Central Support - Right Transmission (2018) 1
*4 15530016981-2 | Complete Wheel Central Support - Left Transmission (2018) 1)1
*4 | 5530016984-7 | Complete Wheel Central Support - Left Transmission (2018) 1
*5 15530016528-0 | Complete Wheel Auxiliary Support (For Left Transmission) 101
*5 1 5530016774-7 | Wheel Auxiliary Support W/Support for Left Transmission (Tyre 14-17.5) 1
*6 | 5208012630-1 | Complete Lateral Right Seed Hopper Spgiga Air Speed Box 1
*6 | 5208012741-3 | Complete Right Hopper 1
*6 | 5208012628-0 | Complete Lateral Right Seed Hopper Spgiga Air Speed Box 1
*6 | 5208012619-0 | Complete Right Hopper 1
*7 15528010777-7 | Right Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
*7 15528010836-6 | Right Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
*7 15528010780-7 | Right Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
*7 1 5528010768-8 | Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
*8 1 5555011148-8 | Left Transmission W/System Of Clutch 1
*8 | 5555011152-6 | Right Transmission W/System Of Clutch 1
*8 1 5555011141-0 | Right Transmission W/System Of Clutch 1
*8 | 5555011145-3 | Right Transmission W/System Of Clutch(42 Rows) 1
9 | 5008010233-7 | Adjustment Handle Of Pressure Spring

10 | 6020390293-2 | Lock 35,75 X 40mm

11 | 5530016797-6 | Complete Central Headlight Support

12 155380101636 | Cover Of Nipple R.1/2" Bsp(G)

13 1 6020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm (I8.8 Rt

14 1 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm
15 1 6020110124-0 | LED Headlight 0,5Mts

16 | 5136017198-5 | Fixation Plate of Headlight

17 | 5372010618-0 | Conductor Air Hose Sve @1.3/4" X 1200mm

17 | 5372010657-0 | Conductor Air Hose Sve #1.3/4" X 1300mm

18 1 6020010706-6 | Clamp 044 X 057 X 14.5mm (Carbon Steel)

19 1 6020390815-9 | Fertilizer Funnel Cover

—_m m o a s a N =2

*Item 1 - See page 8

*Item 2 - See page 11
*Item 3 - See page 37
*Item 4 - See page 14
*Item 5 - See page 16
*|tem 6 - See page 18

*ltem 7 - See page 26 The quantities of items 17 to 19 vary according to the
configuration of each machine.

*Item 8 - See page 31

SPGIGAAIR07217 “



>> BALDAN Parts Catalog

« Central Gang -

31 @

TN N s

*Item 1 - See page 10

*Item 2 - See page 12

*Itens 3 and 14 - See page 37
*Itens 4 and 5 - See page 13
*Itens 6 and 8 - See page 16
*Item 7 - See page 14

*Item 9 - See page 18

*Item 10 - See page 34

*Item 11 (22 Lines) - See page 23
*Item 11 (30 and 34 Lines) - See page 24
*Item 11 (42 Lines) - See page 25

*Item 12 (22 to 34 Lines) - See page 27
*Item 12 (42 Lines) - See page 29 The quantities of items 48 to 52 vary according to the configuration of each machine.

SPGIGAAIR07217 “




Parts Catalog >> BALDAN

» Table Central Gang

$ 8| 3| & $ 8| 8| &
E Code Product description =5 55|58 S Code Product description =5 5 5|5
= SR S
*1 |15440010966-7 | Complete Central Platform 11111 28 | 5136017197-7 | Left Fixation Plate of Headlight 1
*1 15440010968-3 | Complete Central Platform 1 || 29 |6020317416-3 | Hexagonal Bolt M4 X 0,70 Ma Ch.7mm Height 3,20mm 4
*2 1 5022011506-0 | Complete Central Gang 1 30 |6020230131-5 | Implement Lantern 1
*2 15022011403-9 | Complete Central Gang 101 31 | 6020058528-6 | Key End Of Course (Xck-M 106) 1
*2 15022011412-8 | Complete Central Gang 1 || 32 |5136017421-6 | Protection Plate of Lifting Sensor 1
*3 | 5530015488-2 | Complete Support 2 33 16020015925-2 | Pressure Washer Inox M4 Mean 2
*4 15022011807-7 | Complete Right Intermediary Gang 1 34 15136017422-4 | Fixation Plate of Lifting Sensor 1
*515022011809-3 | Complete Left Intermediary Gang 1 35 |6020317455-4 | French Head Bolt M6 X 1,00 X 16mm CI8.8 Rp 2
*6 | 5530016529-9 | Complete Wheel Auxiliary Support (For Left Transmission) 11111 36 | 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm 2
*6 | 5530016773-9 | Wheel Auxiliary Support W/Support for Right Transmission (Tyre 14-17.5) (2018) 1 || 37 |6020317461-9 | French Head Bolt M10 X 1,50 X 35mm CI8.8 Rt 2
*7 15530016982-0 | Complete Wheel Central Support - Right Transmission (2018) 1111 38 1 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 3
*7 15530016983-9 | Complete Wheel Central Support - Right Transmission (2018) 1 || 39 6020311206-0 | French Head Bolt M10 X 1,50 X 40mm CI8.8 Rt 1
*8 15530016528-0 | Complete Wheel Auxiliary Support (For Left Transmission) 2022 40 | 5530016934-0 | Activation Inferior Support of Lifting Support 1
*8 |5530016774-7 | Wheel Auxiliary Support W/Support for Left Transmission (tyre 14-17.5) (2018) 2 || 41 | 5558010460-5 | Piston Lock Of 223mm For Shank Of @2" 1
*9 | 5208012947-5 | Complete Double Central Seed Hopper W/6 Nozzles 1 42 |1 5232012026-8 | 5/8"Hex Cylinder Shim Mounting Shaft 1
*9 15208012948-3 | Complete Double Central Seed Hopper W/6 Nozzles 111 43 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 1
*9 15208012949-1 | Complete Double Central Seed Hopper W/7 Nozzles 1 || 44 16020010395-8 | Pressure Washer M12 Media 1
*10| 5555011149-6 | Central Transmission W/System Of Clutch 1 45 1 5024010162-6 | Smooth Washer @13 X 026 X 2,00mm 1
*10| 5555011143-7 | Central Transmission W/System Of Clutch 111 46 | 6020390308-4 | Lock Nma - Type "R" #4,5 X 80mm 3
*10|5555011147-0 | Central Transmission W/System Of Clutch 1 || 47 1 6020310462-9 | French Head Pin 9,8 X 80mm 2
*11]5528011036-0 | Complete Central Hydraulic System 1 48 |5372010618-0 | Conductor Air Hose Sve #1.3/4" X 1200mm 1
*11] 5528010931-1 | Complete Central Hydraulic System 101 48 | 5372010657-0 | Conductor Air Hose Sve #1.3/4" X 1300mm 1
*11]5528011035-2 | Complete Central Hydraulic System 1 || 49 | 6020010706-6 | Clamp 044 X 057 X 14.5mm (Carbon Steel) 1
*1215528010779-3 | Central Pneumatic System 1 50 | 6020390815-9 | Fertilizer Funnel Cover 1
*12 5528010838-2 | Central Pneumatic System 1 51 | 5348050012-8 | Complete Limiter Of @51 X 49,5mm 1
*1215528010776-9 | Central Pneumatic System 1 52 | 5348050015-2 | Complete Limiter Of @51 X 25mm 1
*12| 5528010766-1| Central Pneumatic System W/Hydraulic Turbine Direct Flow 1
13 | 5538010556-9 | Cover For Hoses R.1/2"Bsp(G) X 40mm W/Hexagonal 7/8" 7
*1416020055792-4 | Hydraulic Cylinder "0.D" #2" X @5" X 576mm(Course) X 960mm(Closed) 2
15 | 55580104591 | Complete Piston Lock 223mm For Shank Of 32" 4
16 | 5530016407-1| Complete Support For Key End Of Course 1
17 | 5372011352-6 | Hose hydraulic @1/2”W/1Trg and 1Tcg X 900mm 4
18 | 5412050006-9 | Type Nipple "T" R.1/2" Bsp X 100mm With Hexagonal 7/8" With Rotary Nut 1/2" Bsp 4
19 | 5530016794-1| Complete Central Headlight Support 1
20 | 5530016795-0 | Complete Right Support of Flashlight 1
21 | 5530016796-8 | Complete Left Support of Flashlight 1
22 1 5136017195-0 | Central Fixation Plate of Headlight 1
23 16020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm (I8.8 Rt 1
24 1 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 1
25 1 6020110124-0 | LED Headlight 0,5Mts 1
26 | 6020317516-0 | Allen Bolt C/C M4 X 0,70 X 20mm Ma C112.9 Rt (Phosphated) 4
27 | 5024010011-5 | Smooth Washer @5,5 X @15 X 0,9Tmm 4
28 | 5136017196-9 | Right Fixation Plate of Headlight 1

SPGIGAAIR07217 n



>> BALDAN Parts Catalog

« Left Gang

E Code Product description

All
22 Lines
30 Lines
34 Lines
42 Lines

—_

*1 | 5440010976-4 | Complete Left Platform
*1 | 5440010998-5 | Complete Left Platform 1
*1 | 5440010964-0 | Complete Left Platform 1
*1 | 5440010970-5 | Complete Left Platform 1
*2 | 5022011503-5 | Complete Left Lateral Gang 1
*2 15022011584-1 | Complete Left Lateral Gang 1
*2 15022011409-8 | Complete Left Lateral Gang 1
*2 15022011511-6 | Complete Left Lateral Gang 1
*3 |1 5530015749-0 | Full Support Foot Lower Support 212
*3 1 5530015491-2 | Full Support Foot Lower Support 22
*4 15530016529-9 | Complete Wheel Auxiliary Support (For Left Transmission) 111
*4 |15530016773-9 | Wheel Auxiliary Support W/Support for Right Transmission (Tyre 14-17.5) 1
*5 15530016982-0 | Complete Wheel Central Support - Right Transmission (2018) 1011
*5 15530016983-9 | Complete Wheel Central Support - Right Transmission (Tyre 14-17.5) (2018) 1
*6 | 5208012631-0 | Complete Lateral Left Seed Hopper Spgiga Air Speed Box 1
*6 | 5208012746-4 | Left Side Seed Tank Double Plastic Box with 6 Spouts Giga Air Complete 1
*6 | 5208012629-8 | Left Side Seed Tank Double Plastic Box with 7 Spouts Giga Air Complete 1
*6 |5208012620-4 | Left Side Seed Tank Triple Plastic Box with 6 Spouts Giga Air Complete 1
*7 | 5555011148-8 | Left Transmission W/System Of Clutch 1
*7 15555011153-4 | Left Transmission W/System Of Clutch 1
*7 |15555011142-9 | Left Transmission W/System Of Clutch 1
*7 15555011146-1 | Left Transmission W/System Of Clutch(42 Rows) 1
*8 1 5528010778-5 | Left Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
*8 15528010837-4 | Left Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
*8 1 5528010781-5 | Left Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
*8 15528010774-2 | Lateral Pneumatic System W/Hydraulic Turbine Direct Flow 1
9 15538010163-6 | Cover Of Nipple R.1/2" Bsp(G) 2 2
10 | 5538010556-9 | Cover For Hoses R.1/2"Bsp(G) X 40mm W/Hexagonal 7/8" 1 1
11 1 5008010233-7 | Adjustment Handle Of Pressure Spring

12 1 6020390293-2 | Lock @5,75 X 40mm

13 |5530016797-6 | Complete Central Headlight Support

14 1 6020110124-0 | LED Headlight 0,5Mts

15 16020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm (8.8 Rt

16 | 5136017198-5 | Fixation Plate of Headlight

17 16020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm
18 | 5372010618-0 | Conductor Air Hose Sve @1.3/4" X 1200mm

18 | 5372010657-0 | Conductor Air Hose Sve @1.3/4" X 1300mm

19 16020010706-6 | Clamp 044 X 057 X 14.5mm Endless Screw Carbon Steel

20 | 6020390815-9 | Fertilizer Funnel Cover

R G R Y

*Item 1 - See page 8
*Item 2 - See page 11
*Item 3 - See page 37
*Item 4 - See page 16
*Item 5 - See page 14

*Item 6 - See page 18
The quantities of items 18 to 20 vary according to the *Item 7 - See page 31
configuration of each machine.

*Item 8 - See page 26

SPGIGAAIR07217



Parts Catalog >> BALDAN

« Right/Left Platform

SPGIGAAIR07217 n



>> BALDAN Parts Catalog

« Table Right/Left Platform

EleglElelEle B ElgElelEe E e
oo Dy Do D Do | Do D Do

£ _|E2EZEZE D e _lEglEglE g E

2 Code Product description = g 2 g 2 g 2ge e Code Product description = g 2 g 2 g2 2 2
ElS|E|S E| S| E|S E|IS|E|S E| S| E|3S
RNR R I NRNR RS

1 |5196010273-1 Complete Right Handrail 1 1 26 |5080010465-0 | Articulation Bushing 19mm 2

1 15196010274-0 | Complete Left Handrail 1 1 27 16020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma (I8 Ch.24mm H.16,00mm 2

1 15196010324-0 Complete Right Handrail 1 28 15259010037-4 | Stair 2 Steps 1

1 15196010325-8 | Complete Left Handrail 1 29 | 5530017548-0 | Stair Auxiliary Support 212 212

1 15196010275-8 | Handrail Of 2063mm Complete 111 313

1 15196010276-6 | Handrail Of 2504mm Complete 101

2 51360152794 | External Lateral Plate Of Platform 111

2 |5136015729-0 | Plate Of Platform Of 2143mm 101

2 |5136015062-7 | Lateral Plate Of Platform 111

2 | 5136015061-9 | Central Plate Of Platform 2|2

3 15136015728-1 | Internal Lateral Plate Of Platform 111

3 |15136015063-5 | Internal Lateral Plate Of Platform 1)1

3 |5136015145-3 | Central Plate Of Platform 111

4 15566010258-1 Rod Of @3/8" X 2576mm 111 22

4 15566010275-1 | Rod 0f @3/8" X 2130mm 22

4 15566010257-3 | Rod Of @3/8" X 2180mm 3.3

5 16020050099-0 | Cotterpin 1/8" X 3/4" 212|414/ 4/4 66

6 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30mm (I8.8 Rt 414,888 8|12/12

7 16020010394-0 | Pressure Washer M10 Media 20120 | 44 | 44 | 44 | 44| 68 | 68

8 1 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 20 120 44 | 44 | 44 | 44| 68 | 68

9 |6020317514-3 | French Head Bolt M10 X 1,50 X 20mm CI8.8 Rt 414188 8|8 1212

10 | 5530015544-7 | Support Of Spring Rod 4 14 /|8|8|8|8|12|12

11 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm CI8.8 Rt 414112112 12(12]120 20

12 | 5024010075-1 | Smooth Washer @10,3 X 825 X 2,00mm 414,88 8|8 12 12

13 1 5136015064-3 | Fixation Plate Of Platform 1111, 1122

14 | 5530015433-5 | Left Lateral Support Of Stair 1 1 1 1

14 | 5530015432-7 | Right Lateral Support Of Stair 1 1 1 1

15 | 5530015431-9 | Left Central Fixation Support Of Platform 1 20112 (1]3]2

16 | 5530015430-0 | Right Central Fixation Support Of Platform 11112 11223

17 | 6020310452-1| Hexagonal Head Bolt M10 X 1,50 X 25mm CI8.8 Rt 81816 16|16 16 24| 24

18 | 5259010054-4 | Stair 5 Degrees 111 111

18 | 5259010035-8 | Complete Stair 5 Steps T 1011

19 | 6020310137-9 | French Head Bolt M12 X 1,75 X 130mm CI8.8 Rp 4| 4 4 4

19 | 6020310304-5 | French Head Bolt M12 X 1,75 X 45mm (I8.8 Rp 41 4 4 4

20 | 5024010068-9 | Smooth Washer 313,3 X @35,5 X 3,00mm 4

21 | 6020010395-8 | Pressure Washer M12 Media 4

22 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 4

23 | 5136015118-6 | Right Fixation Plate of Stair 1

23 | 5136015119-4 | Left Fixation Plate of Stair 1

24 | 52590100366 | Stair 3 Degrees 1

25 | 6020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm (I8.8 Rp 2

SPGIGAAIR07217 “



Parts Catalog >> BALDAN

« Central Platform g

— w

£ . =3 2

K Code Product description = &0 |5

-_— [— ]
Q<
m

1 |5136015061-9 | Central Plate Of Platform 2

1 |5136015144-5 | Central Plate Of Platform 2

2 | 5530015430-0 | Right Central Fixation Support Of Platform 2

3 5530015431-9 | Left Central Fixation Support Of Platform 2

4 16020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25mm CI8.8 Rt 16

5 16020010394-0 | Pressure Washer M10 Media 44

6 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 44

7 | 5136015064-3 | Fixation Plate Of Platform 1

8 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt 10 | 12

9 |5024010075-1 | Smooth Washer @10,3 X 325 X 2,00mm 8

10 | 6020317514-3 | French Head Bolt M10 X 1,50 X 20mm (I8.8 Rt 8

11 | 5530015544-7 | Support Of Spring Rod 8

12 | 5566010257-3 | Rod Of @3/8" X 2180mm 2

12 | 5566010258-1 | Rod Of @3/8" X 2576mm 2

13 | 6020050099-0 | Cotterpin 1/8" X 3/4" 4

14 | 5196010275-8 | Handrail Of 2063mm Complete 2

14 1 5196010280-4 | Complete Right Central Handrail 1

15 15196010281-2 | Complete Left Central Handrail 1

16 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30mm (18.8 Rt 10/ 8

SPGIGAAIR07217 n



>> BALDAN

« Complete Left/Right Gang

SPGIGAAIR07217

Parts Catalog

£E££5s555s
£ E & & &L ey
& Code Product description S| g g g g e ee
S|S|S|S| 22|22
SMEIEIEIRILIEIR
1 150220115019 | Right Lateral Gang (22 Rows) 1
1 15022011583-3 | Right Lateral Gang
1 15022011410-1 | Right Lateral Gang 1
1 15022011414-4 | Right Lateral Gang 1
1 |5022011504-3 | Left Lateral Gang (22 Rows) 1
1 15022011585-0 | Left Lateral Gang 1
1 |5022011411-0 | Left Lateral Gang 1
1 |5022011415-2 | Left Lateral Gang (42 Rows) 1
2 1 6020310564-1 | Hexagonal Head Bolt M12 X 1,75 X 220mm CI8.8 Rp 416 10/ 4|6 10
2 1 6020310229-4 | Hexagonal Head Bolt M12 X 1,75 X 120mm CI8.8 Rp 8 8
3 15530015497-1 | Fixation Support Of Pipes 2134 512345
4 | 5136015138-0 | Fixation Of Plate Of Pipes 213452345
5 15538010163-6 | Cover Of Nipple R.1/2" Bsp(G) 22
6 | 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 416 8104 6|8 10
7 16020310900-0 | Hexagonal Head Bolt M10 X 1,50 X 45mm C18.8 Rt 2 3|45/ 2 /3|45
8 | 6020010394-0 | Pressure Washer M10 Media 2134|523 /|4]5
9 16020015973-2 | Plate Clamp 2 /314|512 3|45
10 | 6020010723-6 | Clamp (Ag3) 2/3/4|5/2/3/|4]5
11 | 5080011385-4 | Bushing Of #66,18 X 74,30 X 70mm 2
12 1 6020130108-7 | Grease Fitting 1/8" 2
13 | 5080011389-7 | Bushing @45,20 X #59,90 X 60mm 2
14 | 5372011443-3 | Hose hydraulic #1/2”W/ 2Trg X 1900mm 10111
15 | 6020250702-9 | High Pressure Hydraulic Hose 1/2" X 800mm With 1Tcg And 1Trg 2122 2122
16 | 5108010987-7 | Pipe Of 1143mm W/Nipples 2 1
16 | 5108011049-2 | Pipe Of 3050mm W/Nipples 2 1
16 | 5108010944-3 | Pipe Of 3941mm W/Nipples 2 1
16 | 5108010953-2 | Pipe Of 5700mm W/Nipples 2 1
17 | 5108010989-3 | Lower Pipe Of 1143mm With Nipples 1
17 |5108011051-4 | Lower Pipe Of 3000mm With Nipples 1
17 15108010946-0 | Lower Pipe 3941mm With Nipples 1
17 15108010951-6 | Lower Pipe Of 5700mm With Nipples 1
18 | 6020251062-3 | High Pressure Hydraulic Hose 1/2" X 600mm With 1Tcg And 1Trg 2|2 2
18 | 5372011308-9 | Hose @1/2” (/1Trg and 1Tcg Sae 100R2At - 1000mm 2 2
18 | 6020251042-9 | High Pressure Hydraulic Hose 1/2”X 900mm w/1Tcg and 1Trg 212 2




Parts Catalog >> BALDAN

« Complete Central Gang

Item

Code Product description

All
22 Lines
30/34 Lines
42 Lines

—_

5022011507-8 | Cental Gang
5022011402-0 | Central Gang 1
5022011413-6 | Central Gang 1
6020310229-4 | Hexagonal Head Bolt M12 X 1,75 X 120mm CI8.8 Rp

5080011384-6 | Guide Bushing

5232011993-6 | Shaft 650mm With Handle

6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm
5432010498-2 | Pin 0f @1.1/4" X 157mm

6020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25mm (18.8 Rt

6020010124-6 | Pressure Washer M16 Media

5136015037-6 | Uhmw Plate 0f1253 X 48 X 10mm

10 | 5420010054-1 | Allen Bolt M8 X 1,25 X 20mm (I8.8 Rt

11 | 5136015036-8 | Uhmw Plate Of 80,5 X 468 X 10mm

12 16020311271-0 | Hexagonal Head Bolt M24 X 3,00 X 70mm CI8.8 Rp 6
13 | 6020010196-3 | Pressure Washer M24 Media 2128
14 16020310572-2 | Hexagonal Head Bolt M24 X 3,00 X 220mm (I8.8 Rp 2
15 |1 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36mm H.19,00mm 2
16 | 5044010302-0 | Internal Tube Base

17 1 5136015035-0 | Fixation Lower Plate W/Hole

18 16020010395-8 | Pressure Washer M12 Media

19 | 6020310211-1 | Hexagonal Head Bolt M12 X 1,75 X 30mm CI8.8 Rt

20 | 5530015427-0 | Hitch Drawbar Lock Support

21 |16020250307-4 | Helical Spring @32 X @44 X 142mm

22 |5296010047-6 | Spindle @5/8" X 130mm

23 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm

24 | 60200100134 | Retaining Oring

25 | 5024010072-7 | Smooth Washer @26 X 340 X 2,00mm

26 |5080011413-3 | Bushing #27 X @38 X 104mm

27 | 5432010552-0 | Flat Pin @1" X 321mm

28 |6020050114-7 | Cotterpin 1/4" X 1.1/2"

29 | 5432010551-2 | Flat Pin @#1" X 87mm

30 | 5432010553-9 | Flat Pin @37,50 X 343mm

31 |15024010130-8 | Smooth Washer @39 X @66 X 4,75mm

32 | 6020050116-3 | Cotterpin 1/4" X 2"

*3316020055791-6 | Hydraulic Cylinder "0.D" @1.5/8" X #2.1/2" X 62mm(Course) X 357,50mm(Closed)

OO NOULAE WN = =2

NERNMNNNONNON RN

_NNS oSN BRNANNN NN oS
_NNS oSN BRNANN NN oS

*Item 33 - See page 37

SPGIGAAIR07217 n



>> BALDAN Parts Catalog

« Complete Left/Right Intermediary Gang

Left

Code Product description

Al
- | Right

5022011806-9 | Complete Right Intermediary Gang
5022011808-5 | Complete Left Intermediary Gang 1
5080011385-4 | Bushing Of 066,18 X 374,30 X 70mm

6020130108-7 | Grease Fitting 1/8"

5432010498-2 | Pin 0f @1.1/4" X 157mm

5530015541-2 | Hoses Support

6020310074-7 | Hexagonal Head Bolt M16 X 2,00 X 40mm CI8.8 Rt

6020010124-6 | Pressure Washer M16 Media

6020317412-0 | Allen Screw (/CM8 X 1,25 X 40mm C112.9 Rt

5024010073-5 | Smooth Washer 38,5 X 320 X 2,00mm

10 |5024010075-1 | Smooth Washer 310,3 X @25 X 2,00mm

11 | 6020030175-0 | Right Chock Absorver

12 |6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm
13 | 5432010759-0 | Gang Articulation Pin W/Flange

14 | 5464010577-4 | Pin Protection

15 | 6020010403-2 | Pressure Washer M20 Media

16 | 6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50mm (I8.8 Rt

CoNaUn s wN == tem

AR S N = NNN—= = 2 a N

SPGIGAAIR07217 n




>> BALDAN

Parts Catalog

« Complete Wheel Support

*Item 29 - See page 38

SPGIGAAIR07217



>> BALDAN

« Table Complete Wheel Support

Parts Catalog

SPGIGAAIR07217 n

S 2 E e S 2 E e
£ 3 29 £ 3 29
= - = 8| 5|%| gl E - =85 % 2
g Code Product description = £ 3 &g e Code Product description = £/ 3 8| 2
- s 2537 s 253
2R a9 2R g
28 28
~N ~
1 |5530016979-0 | Wheel Support W/Left Transmission (2018) 1 1 33 16020010127-0 | Retaining Ring 1-075 G-502-075-01 2
1 |5530016980-4 ' Wheel Support W/Right Transmission (2018) 1 1 || 34 16020310297-9 | Hexagonal Head Bolt 9/16" X 2.3/4" 18F Unf1A Gr5 Rp 1
2 1 6020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25mm CI8.8 Rp 2 2 35 160200102846 | Retaining Ring |-35 G502-035-01 1
2 16020310071-2 | Hexagonal Head Bolt M12 X 1,75 X 20mm CI8.8 Rt 2 2 || 36 6020350015-0 | Bearing 6202 2Rs Ddu 1
3 16020010395-8 | Pressure Washer M12 Media 2 37 | 5256010368-9 | Complete Gear 17 Teeth(Asa 50) 1
4 | 5044010366-6 | Right Base of Wheel Support Fixation 1 1 38 |5080011338-2 | Bushing 0Of @15 X @1" X 15mm 1
4 |5044010367-4 | Left Base of Wheel Support Fixation 1 1 || 39 | 5024010625-3 | Smooth Washer @#14,30 X @40 X 3,00mm 1
5 16020317423-6 | Hexagonal Head Bolt M20 X 2,50 X 130mm CI8.8 Rp 4 40 | 6020010412-1 | Pressure Washer 5/8" Media Industry 1
6 | 6010602670-2 | Fixation Shank Of Wheel Support 2 41 16020310736-9 | Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm 1
7 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 4 42 | 5204010444-5 | Complete Wheel Hub 111
8 16020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm C18.8 Rp 7 42 1 5204010448-8 | Central Complete Wheel Hub (Tyre 14-17.5) 111
9 |5136016769-4 | Chain Support Plate 1 43 |15498010227-3 | Complete Right Wheel Tyre 300/70 R16.5 137A8/137B 1
10 | 5024010068-9 | Smooth Washer #13,3 X #35,5 X 3,00mm 2 43 1 5498010229-0 | Tyre Complete Left Wheel 300/70 R16.5 137A8/137B 1
11 | 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm 9 43 | 5498010236-2 | Monunted Right Wheel (Tyre 14-17.5) 1
12 | 5432130059-9 | Pin 31/2" X 33mm 1 43 | 54980102370 | Mounted Left Wheel (Tyre 14-17.5) 1
13 1 6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special) 1 44 |1 6020310358-4 | Hexagonal Nut Locking Auto C/Nylon High M39 X 3,00 Mb CI8 Ch.60mm Height 39,00mm 2
14 | 6020058086-1 | Protection Chain (5 Links) 1 45 15080011670-5 | Bushing 0f @39,20 X @63 X 25,50mm 2
15 16020310441-6 | Hexagonal Head Bolt M12 X 1,75 X 45mm CI8.8 Rt 2 46 | 5080011669-1 | Bushing 0f 39,2 X @63 X 12,50mm 2
16 | 5432010707-8 | Articulation Pin W/Lock 2 47 16020310862-4 | Nut Bkm-12 R.M60 X 2 2
17 1 6020010081-9 | 0°Ring 2-221 N3006-90Nbr(#36,09 X #3,53mm) 2 48 1 6020015817-5 | Washer Mb-12 360 X @86 X 1,50mm 1
18 | 5024010661-0 | Smooth Washer 356,50 X @80 X 4,75mm 2 49 | 6020010125-4 | Retaining Ring I-120 1
19 | 5080011357-9 | Bronze Bushing @56 X #66 X 7Tmm 1 50 | 6020350280-2 | Retainer #87,30 X #120,80 X 14,30mm (Arca 5115 Bg / Sabo 00085 B) 2
20 | 6020310259-6 | Allen Bolt S/C M6 X 1,00 X 12mm Ma C112.9 Rt(Phosphatized) 2 2 51 15080011354-4 | Back Bushing 1
20 | 6020311233-8 | Allen Bolt S/C1/4" X 3/8" 20F Unc1A (112.9 Rt (Phosphated) 2 2 || 52 |6020350855-0 | Bearing K-3982 / K-3920 (First Line) 1
21 | 5256010370-0 | Double Gear 23 Teeth(Asa 50) 1 53 15232012015-2 | Wheel Hub Shaft 1
22 16020130108-7 | Grease Fitting 1/8" 3 54 |1 6020350854-1 | Bearing K-33287 / K-33462 (First Line) 1
23 16020310357-6 | Hexagonal Nut Locking Auto C/Nylon High M30 X 2,00 Ma CI8 Ch.46mm Height 30,00mm 2 55 1 5204010502-6 | Wheel Hub 1
24 16020010453-9 | Smooth Washer M33 (34,00 X 60,00 X 5,00mm (Din 125A) 2 56 | 6020310260-0 | Bolt M22 X 1,50 X 70mm C110.9 Rp 8
25 | 6020058779-3 | Chain Asa 50 137 Links + Amendment 111 57 1 6020312512-0 | Hexagonal Nut With Oscilating Ring M22 X 1,50 Mb (I8 Ch.32mm Height 27,00mm 8
25 | 6020058778-5 | Chain Asa 50 138 Links + Reduction 1 | 1 || 58]6020010087-8 | 0 Ring 2-330 N3006-90Nbr (53,34) 1
26 |5106010177-2 | Right Large Protection Cover 1 1 59 |5538010526-7 | Cover Of Wheel Hub 1
26 | 5106010178-0 | Left Large Protection Cover 1 1 || 60  5256010372-7 | Gear 23 Teeths 111
27 |5268010809-9 | Chain Stretcher 1 60 | 5256010389-1 | Gear 25 Teeth 101
28 | 5204010442-9 | Complete Support Piston Hub 2 61 | 6020310262-6 | Allen Bolt C/C M8 X 1,25 X 20mm (112.9 Rt (Phosphated) 7
*2916020055788-6 | Hydraulic Cylinder "0.D" 2" X @4" X 190mm(Course) X 271,5mm(Closed) 1 62 | 6020010004-5 | Pressure Washer M8 Media 7
30 | 5498010226-5 | Monunted Right Wheel With Complete Cube 1 63 | 6020310373-8 | Tyre 300/70 R16.5 137A8/137B (Maximum Load Capacity 5290Kg Static and 2550Kg at 25Km/H) 111
30 | 5498010228-1 | Mounted Left Wheel With Complete Cube 1 63 | 6020310386-0 | Tyre 14-17.5 14Pr 139B Tr-10TI R-4 101
30 | 5498010241-9 | Monunted Right Wheel With Complete Cube (Tyre 14-17 5) 1 64 | 6020350931-9 | Rim 9.75" X 16.5" For Tyre Armour 12.16.5 Central Hole #153mm 111
30 | 5498010233-8 | Mounted Left Wheel With Complete Cube (Tyre 14-17.5) 1 || 64 | 6020350932-7 | Wheel 10.1/2"X 17.1/2"for Tyre 14-17.5 Central Hole #153mm 111
31 152040104437 | Support Piston Hub 2 65 | 6020410040-6 | Tyre Valve Tr-618 A 1
32 15080010389-1 | Flange Bronze Bushing 2




>> BALDAN

Parts Catalog

« Complete Auxiliary Wheel Support

*Item 20 - See page 38

SPGIGAAIR07217



>> BALDAN

« Table Complete Auxiliary Wheel Support

Parts Catalog

Code

Item

Product description

Al

22/30/34 Lines Left

42 Lines Right

42 Lines Left

Item

Code

Product description

All
22/30/34 Lines Right

22/30/34 Lines Left

42 Lines Right

42 Lines Left

5530016513-2
5530016512-4
5432010707-8
6020010081-9
6020010453-9
6020310357-6
6020317423-6
6020310837-3
6010602670-2
6020310441-6
10 | 6020310847-0
11 15432130059-9
12 1 6020390294-0
13 16020310152-2
14 1 5136016769-4
15 | 6020058086-1
16 | 5024010068-9
17 | 5044010366-6
17 |5044010367-4
18 1 6020130108-7
19 |5204010442-9
6020055788-6
21 | 5498010230-3
21 15498010231-1
21 15498010235-4
21 15498010234-6
22 | 5204010443-7
23 1 5080010389-1
24 16020010127-0
25 | 5498010227-3
25 15498010229-0
25 15498010237-0
25 |15498010236-2
26 |5204010446-1
27 | 6020310358-4
28 15080011670-5
29 | 5080011669-1
30 |6020310862-4
31 |6020015817-5
32 16020010125-4

LooNOUTA WN = =

Wheel Support - Left Transmission

Wheel Support - Right Transmission

Articulation Pin W/Lock

0°Ring 2-221 N3006-90Nbr(@36,09 X @3,53mm)

Smooth Washer M33 @34,00 X 360,00 X 5,00mm (Din 125A)
Hexagonal Nut Locking Auto C/Nylon High M30 X 2,00 Ma (I8 Ch.46mm Height 30,00mm
Hexagonal Head Bolt M20 X 2,50 X 130mm C18.8 Rp

Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm
Fixation Shank Of Wheel Support

Hexagonal Head Bolt M12 X 1,75 X 45mm CI8.8 Rt

Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm
Pin @1/2" X 33mm

Lock Nma - Type "R" @3,5 X 67mm(Special)

Hexagonal Head Bolt M12 X 1,75 X 40mm (8.8 Rp

Chain Support Plate

Protection Chain (5 Links)

Smooth Washer 13,3 X @35,5 X 3,00mm

Right Base of Wheel Support Fixation

Left Base of Wheel Support Fixation

Grease Fitting 1/8"

Complete Support Piston Hub

Hydraulic Cylinder "0.D" @2" X @#4" X 190mm(Course) X 271,5mm(Closed)
Right Auxiliary Wheel Mounted With Cube Complete

Left Auxiliary Wheel Mounted With Cube Complete

Mounted Auxiliary Left Wheel With Complete Cube (Tyre 14-17.5)
Mounted Auxiliary Right Wheel With Complete Cube (Tyre 14-17.5)
Support Piston Hub

Flange Bronze Bushing

Retaining Ring I-075

Complete Right Wheel Tyre 300/70 R16.5 137A8/137B

Tyre Complete Left Wheel 300/70 R16.5 137A8/137B

Mounted Left Wheel (Tyre 14-17.5)

Monunted Right Wheel (Tyre 14-17.5)

Hub Of Complet Auxiliary Wheel

Hexagonal Nut Locking Auto C/Nylon High M39 X 3,00 Mb (I8 Ch.60mm Height 39,00mm
Bushing 0f 339,20 X @63 X 25,50mm

Bushing Of #39,2 X @63 X 12,50mm

Nut Bkm-12 R.M60 X 2

Washer Mb-12 @60 X 386 X 1,50mm

Retaining Ring |-120

_—_— e N =, S ONNBEBRNNNN

N

—_ = NN NN =

—122/30/34 Lines Right

6020350280-2
5080011354-4
6020350855-0
5232012015-2
6020350854-1
5204010502-6
5136015605-6
6020310571-4
6020010004-5
6020310260-0
6020312512-0
6020310373-8
6020310386-0
6020350931-9
6020350932-7
6020410040-6

Retainer 387,30 X 120,80 X 14,30mm

Back Bushing

Bearing K-3982 / K-3920 (First Line)

Wheel Hub Shaft

Bearing K-33287 / K-33462 (First Line)

Wheel Hub

Chapa De Retencao

Hexagonal Head Bolt M8 X 1,25 X 16mm (l5.8 Rt

Pressure Washer M8 Media

Bolt M22 X 1,50 X 70mm C110.9 Rp

Hexagonal Nut With Oscilating Ring M22 X 1,50 Mb CI8 Ch.32mm Height 27,00mm
Tyre 300/70 R16.5 137A8/137B (Capac. Maximium Load 5290Kg Static and 2550Kg A
Tyre 14-17.5 14Pr 139B Tr-10 TI R-4

Rim 9.75" X 16.5" For Tyre Armour 12.16.5 Central Hole @153mm

Wheel 10.1/2”X 17.1/2" for Tyre 14-17.5 Central Hole @153mm

Tyre Valve Tr-618 A

000 B m N

SPGIGAAIR07217




Parts Catalog >> BALDAN

 Complete Seed Hopper 2lelzlelzlelz 252 T
22 &322 E2 58588
§ Code Product description I IR IFIRIFIE E E E E
) = 5 S 5353 5SS 5 £ £\ =
o 22 Lines A RRRE%2%3:535
N ™M ™M
*1 15208012624-7 | Right Seed Hopper W/7 Nozzles 22 lines 1
*2 15208012618-2 | Left Seed Hopper W/7 Nozzles 22 lines 1
*3 15208012742-1 | Right Seed Hopper W/6 Nozzles 30 Lines - External 1
*4 15208012743-0 | Right Seed Hopper W/6 Nozzles 30 Lines - Internal 1
*5 15208012748-0 | Left Seed Hopper W/6 Nozzles 30 Lines - Internal 1
*6 | 5208012747-2 | Left Lateral Seed Hopper W/6 Nozzles 30 Lines - External 1
30 Lines *7 15208012556-9 | Right Seed Hopper W/7 Nozzles 34 Lines - External 1
*8 | 5208012557-7 | Right Seed Hopper W/7 Nozzles 34 Lines - Internal 1
*9 |15208012558-5 | Left Seed Hopper W/7 Nozzles 34 Lines - Internal 1
*10| 5208012576-3 | Plastic Box Seed Left Hopper With 7 Funnels 34 Lines - External 1
*11/5208012577-1 | Right Lateral Seed Hopper W/6 Nozzles 42 Lines - External 1
*1215208012579-8 | Seed Hopper W/6 Nozzles 42 Lines - Internal Central 2
*1315208012579-8 | Seed Hopper W/6 Nozzles 42 Lines - Internal Central 2
*14|5208012578-0 | Complete Lateral Left Seed HopperW/6 Nozzles 42 Lines - External 1
*1515208012555-0 | Central Right Seed Hopper W/6 Nozzles 22 Lines - Central Right/Left 2
*16|5208012555-0 | Central Right Seed Hopper W/6 Nozzles 30 Lines - Central Right/Left 2
34 Lines *1715208012555-0 | Central Right Seed HopperW/6 Nozzles 34 Lines - Central Right/Left 2
*1815208012580-1 | Central Right Seed Hopper W/7 Nozzles 42 Lines - Central Right 1
*19|5208012581-0 | Central Left Seed Hopper W/7 Nozzles 42 Lines - Central Left 1
20 | 5208012630-1 | Deposit Seed Right with 7 Nozzles Complete 1
21 15208012631-0 | Deposit Seed Left with 7 Nozzles Complete 1
22 15208012741-3 | Deposit Seed Right with 6 Nozzles Complete 1
23 |1 5208012746-4 | Deposit Seed Left with 6 Nozzles Complete 1
24 15208012628-0 | Deposit Seed Right with 7 Nozzles Complete 1
25 15208012629-8 | Deposit Seed Left with 7 Nozzles Complete 1
26 | 5208012619-0 | Deposit Seed Right with 6 Nozzles Complete 1
27 1 5208012620-4 | Deposit Seed Left with 6 Nozzles Complete 1
28 | 5208012947-5 | Complete Double Central Seed Hopper W/6 Nozzles 1
29 | 5208012948-3 | Complete Double Central Seed Hopper W/6 Nozzles 1
30 | 5208012948-3 | Complete Double Central Seed Hopper W/6 Nozzles 1
31 15208012949-1 | Complete Double Central Seed Hopper W/7 Nozzles 1

*Itens1,2,4,5,8,9,18and 19 - See page 19
*Itens 3,6,7,10,11,12,13, 14,15, 16 and 17 - See page 21

SPGIGAAIR07217 n




>> BALDAN Parts Catalog

« Central Seed Hooper 42 Rows, Internal 30 and 34 Rows and Lateral 22 Rows

Items 14 to 19 are only used in the Left Side Hopper 22 Rows.

The Hopper is made up of all the parts listed in this list. However, when sold complete, items 43 to 55 will not accompany it. L

SPGIGAAIR07217




Parts Catalog

« Table Central Seed Hooper 42 Rows, Internal 30 and 34 Rows and Lateral 22 Rows

>> BALDAN

£l5/35 3 ElS5/3 4
NRAT N RIIAT
9 e el & ol e e E

g = =222 3= _| g ==

K Code Product description S5 g2 Code Product description =6 EEl =2
B E &2 S| E E 2
21 3 38| = 2 9138
228 E 22T
oY S| £ | = o S| £ =
= 2 .82 = = .2 .2 5

£ = g e =3

1 | 5530015447-5 | Left Suport of Seed Hopper W/6 Exits 1 29 | 6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (I8.8 Rt 1208 12 12

1 |5530015897-7 | Right Suport of Seed Hopper W/6 Exits 1 30 | 5024010428-5 | Stainless Smooth Washer Of 310,50 X @40 X 2,50mm 8 4|8

1 |5530015448-3 | Left Suport of Seed Hopper W/7 Exits 1 1 31 1 6020050904-0 | Plastic Box Inteirica 5000/7500 With Cover 1

1 |5530015901-9 | Left Support Of Plastic Box Of Seed W/6 Saidas 1 31 | 60200509024 | Plastic Box Inteirica 4500/6500 With Cover 1

1 |5530015510-2 | Right Central Support of Seed Hopper W/7 Exits 1 || 32 [6020390345-9 | Right Cover Of Plastic Hopper Inteirica 5000/7500 1 101

1 15530015511-0 | Left Central Support of Seed Hopper W/7 Exits 1 || 32 |6020390443-9 | Right Cover Of Plastic Hopper 4500/6500 1

2 | 5558010491-5 | Seed Hopper Lock 2 32 1 6020390346-7 | Left Cover Of Plastic Hopper Inteirica 5000/7500 1 101

3 15024010154-5 | Smooth Washer @16 X 829 X 3,00mm 2 32 | 6020390442-0 | Left Cover Of Plastic Hopper 4500/6500 1

4 16020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 2 33 16020390126-0 | Central Cover 1

5 16020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 58 | 48 | 56 | 56 || 34 |6020390314-9 | Lock of Fertilizer Hopper W/Bushing 1

6 | 6020010922-0 | Nylon Belt Pmc 594 - 132 X32 mm 1 35 16020010434-2 | Pressure Washer Inox 5/16" Media 4

7 16020010004-5 | Pressure Washer M8 Media 58 | 48 | 56 | 56 || 36 |6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 4 4| 4

8 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13mm H.6,50mm 58 | 48 | 56 | 56 || 36 |6020310894-2 | Hexagonal Head Bolt Inox 5/16" X 1.1/2" 18F Unc2A Rt 4

9 15052010050-1 | Complete Seed Funnel 3° Seed Hopper 716 7|7 |37 6020050109-0| Cotterpin1/8"X1.1/2" 6

10 | 5538014737-7 | Cover Of Seed Distributor 76| 7 7 | 38 5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 6

11 | 6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm C18.8 Rp 10 39 16020310542-0 | Small Pin Of Hopper Cover 2

12 1 6020010395-8 | Pressure Washer M12 Media 18 40 | 6020390342-4 | Buffer Of Fertilizer Plastic Hopper 1

13 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 18 41 | 6020310541-2 | Large Pin of Hopper Cover 1

14 | 6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm (18.8 Rt 2 42 1 6020050905-9 | Solid Plastic Box 5000 / 7500 (Red RAL 3020) 1 11

15 | 6020050642-4 | Container For Instruction Manual 1 42 1 6020050903-2 | Solid Plastic Box 4500 / 6500 (Red RAL 3020) 1

16 | 5024010161-8 | Smooth Washer @7 X 318 X 2,00mm 2 43 15372011012-8 | Complete Hose #3" X 1700mm 1

17 | 6020010122-0 | Pressure Washer M6 Media 2 44 15372011191-4 | Hose #3”X 1400mm W/ Clamp and Spring 1

18 | 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 2 441 5372011193-0 | Hose #3”X 1500mm W/ Clamp and Spring 1

19 | 6020230100-5 | Seal For Container For Instruction Manual 1 45 1 5372011016-0 | Vaccum Air Polyurethane Hose @3 X 300mm 1

20 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt 2 46 | 5552011083-5 | Tudo Pvc Marron De @75 X 950mm 1

21 16020010394-0 | Pressure Washer M10 Media 1410 | 14 | 14| 47 |5372011017-9 | Vaccum Air Polyurethane Hose @3 X 600mm 2

22 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.17mm H.8,00mm 14110 | 14 | 14 || 48 | 5068010150-4 | Bi-Part Clamp 2

23 | 6020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm (I8.8 Rt 8 49 16020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15mm C18.8 Rt 2

24 | 5024010162-6 | Smooth Washer @13 X 326 X 2,00mm 16 50 | 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm 2

25 1 5136015100-3 | Fixation Lateral Plate 1 51 |6020251415-7 | Helical Spring @27 X @3 X 283mm 1

26 | 5558010088-0 | Rear Lock Of Support Of Box 5000/7500 1 1| 1| 52/6020010712-0 | Clamp 70-89 Ribbon 13/14mm 8

26 | 5558010069-3 | Rear Lock Of Support Of Box 1 53 | 5372010982-0 | Vaccum Air Polyurethane Hose Of @3" X 900mm - For 1500mm long hose 1

27 | 5558010087-1 | Front Lock Of Support Of Box 5000/7500 1 1| 1 |53 5372010985-5 | Vaccum Air Polyurethane Hose Of @3" X 800mm - For 1400mm long hose 1

27 | 5558010068-5 | Front Lock Of Support Of Box 1 54 1 6020251880-2 | Traction Helicoidal Spring @27 X @3 X 352mm 1

28 | 5558010244-0 | Lock Of Plastic Box Interica 4000 A 7500 2 55 15460010021-4 | Fixation Clamp of Seed Conductor 1

SPGIGAAIR07217 m



>> BALDAN Parts Catalog

« Central Hopper 22,30 and 34, External 30,34 and 42L and Internal Central 42L

S —42

Items 14 to 19 are only used in the Left External Hopper 30/34/42 Lines.
The Hopper is made up of all the parts listed in this list. However, when sold complete, items 39 to 51 will not accompany it.

2 -

SPGIGAAIR07217 n



Parts Catalog >> BALDAN

« Table Central Hopper 22,30 and 34, External 30,34 and 42L and Internal Central 42L

k4] 1}
wl vl vl E wl vl vl .E
E 2 EQ 2lgegz
v — — — < “ — — — <
HER-2B Sl> REK-"] g o x| | @
| M M| S| T | M M T
S22 8 2 Slglelegle
SRR &GS SRR &S
. o N ot =82 EFE
2 Code Product description =S 55 55| 8 Code Product description = S5 55| ¢
s % 5 Y als R 5Y
| M| | Y | W | | @
ElEl el 3 ElelE &2
= L L L = L 1 7
AL &3S 3%
| S| S - | £ £ =
B2 22 2 22
[-ER-N- -E, AN -E,
o= (-5
1 | 5530015450-5 | Seed Hopper Central Support W/6 Exits 1 28 | 6020390443-9 | Right Cover Of Plastic Hopper 4500/6500 1 1
1 15530015509-9 | Seed Hopper Support (6 Exits) 1 1| 1 |28 6020390345-9 | Right Cover Of Plastic Hopper Inteirica 5000/7500 1
1 |5530015449-1 | Lateral Suport of Seed Hopper W/7 Exits 1 28 | 6020390442-0 | Left Cover Of Plastic Hopper 4500/6500 101 101
2 | 6020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm CI8.8 Rt 8 28 | 6020390346-7 | Left Cover Of Plastic Hopper Inteirica 5000/7500 1
3 15024010162-6 | Smooth Washer @13 X @26 X 2,00mm 16 29 | 6020390126-0 | Central Cover 1
4 16020010395-8 | Pressure Washer M12 Media 18 30 |6020390314-9 | Lock of Fertilizer Hopper W/Bushing 1
5 16020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 18 31 1 6020010434-2 | Pressure Washer Inox 5/16" Media 4
6 |6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm (CI8.8 Rt 8 | 8 12| 8 | 8 || 32 6020310894-2 | Hexagonal Head Bolt Inox 5/16" X 1.1/2" 18F Unc2A Rt 4 | 4 4 | 4
7 |5024010428-5 | Stainless Smooth Washer Of 310,50 X @40 X 2,50mm 41418 4|4 ||32]6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 4
8 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 8 | 8 12| 8 | 8 |33 6020050109-0| Cotterpin1/8"X 1.1/2" 6
9 16020010394-0 | Pressure Washer M10 Media 8 | 8 12| 8 | 8 | 34 5024010298-3 | Smooth Washer @317 X @44 X 4,75mm 6
10 | 5558010244-0 | Lock Of Plastic Box Interica 4000 A 7501 2 35 | 6020310542-0 | Small Pin Of Hopper Cover 2
11 16020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 5155110 10| 36 |6020390342-4 | Buffer Of Fertilizer Plastic Hopper 1
12 16020310184-0 | Hexagonal Head Bolt M12 X 1,75 X 50mm CI8.8 Rp 5 37 16020310541-2 | Large Pin of Hopper Cover 1
12 | 6020310210-3 | Hexagonal Head Bolt M12 X 1,75 X 60mm CI8.8 Rt 515 38 | 6020050902-4 | Plastic Box Inteirica 4500/6500 With Cover 111 101
13 16020010004-5 | Pressure Washer M8 Media 48 | 50 | 58 | 50 | 48 || 38 |6020050904-0  Plastic Box Inteirica 5000/7500 With Cover 1
14 |1 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 48 | 50 | 58 | 50 | 48 || 39 | 5372011012-8 | Complete Hose @3" X 1700mm 1
15 | 5538014737-7 | Cover Of Seed Distributor 6|6 |7 |6 6| 40|5372011191-4| Hose @3”X 1400mm W/ Clamp and Spring 1
16 | 5052010050-1 | Complete Seed Funnel 3° Seed Hopper 6 16| 7|6 6| 40|5372011193-0 | Hose @3"X 1500mm W/ Clamp and Spring 1
17 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 48 | 50 | 58 | 50 | 48 || 41 | 5372011017-9 | Vaccum Air Polyurethane Hose @3 X 600mm 2
18 1 6020010922-0 | Nylon Belt Pmc 594 - 132 X 32 mm 11111 42 1 6020010712-0 | Clamp 70-89 Ribbon 13/14mm 8
19 | 6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm CI8.8 Rt 2022 43 |5372011016-0 | Vaccum Air Polyurethane Hose @3 X 300mm 1
20 | 6020050642-4 | Container For Instruction Manual 11111 44 | 55520110835 | Tudo Pvc Marron De @75 X 950mm 1
21 1 5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 2,22 45 | 5068010150-4 | Bi-Part Clamp 2
22 16020010122-0 | Pressure Washer M6 Media 2022 46 | 6020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15mm (I8.8 Rt 2
23 | 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 2,22 47 |1 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm 2
24 16020230100-5 | Seal For Container For Instruction Manual 11111 48 | 6020251415-7 | Helical Spring @27 X @3 X 283mm wire=@3mm 1
25 | 5558010069-3 | Rear Lock Of Support Of Box 171 111 |49 6020251880-2 | Traction Helicoidal Spring @27 X @3 X 352mm wire=@3mm 1
25 | 5558010088-0 | Rear Lock Of Support Of Box 5000/7501 1 50 | 5460010021-4 | Fixation Clamp of Seed Conductor 1
26 | 5558010068-5 | Front Lock Of Support Of Box 111 111 |51 5372010982-0| Vaccum Air Polyurethane Hose Of @3" X 900mm - For 1500mm long hose 1
26 | 5558010087-1 | Front Lock Of Support Of Box 5000/7501 1 51 15372010985-5 | Vaccum Air Polyurethane Hose Of @3" X 800mm - For 1400mm long hose 1
27 | 6020050903-2 | Solid Plastic Box 4500 / 6500 (Red RAL 3020) 11 111
27 1 6020050905-9 | Solid Plastic Box 5000 / 7500 (Red RAL 3020) 1

SPGIGAAIR07217 ﬂ



>> BALDAN

« Complete Central Hydraulic System 22 Rows

SPGIGAAIR07217

*tem 11 - See page 45

Parts Catalog

Code

Product description

All

VNV A WwN = |tem

5530017613-4
5372011449-2
5412010237-3
5372011466-2
5372011435-2
6020310564-1
5136015136-4
6020310847-0
5562010014-4
5562010013-6
5562010012-8
5372011331-3
5372011450-6
5562010008-0
5372011326-7
5412010259-4
5372011311-9
5372011323-2
5372011560-0
5372011395-0
5372011457-3
5372011313-5
5226010033-5
5372011351-8
6020310563-3
6020010394-0
5024010075-1
6020311273-7
6020430296-3
5024010073-5
6020010004-5
6020310454-8
5412010058-3
6020010060-6
5412010058-3
6020010045-2
6020430287-4
6020310568-4
5412010219-5
6020010022-3
6020430289-0

Fixation Support of Central Hydraulic Support

Hose @1/2"W/ 2Trg Sae 100R2At - 2500mm

Type Nipple "T" R.1/2" Bsp

Hose @1/2”W/ 2Trg Sae 100R2At - 900mm

Hose @1/2"W/ 2Trg Sae 100R2At - 1100mm
Hexagonal Head Bolt M12 X 1,75 X 220mm (I8.8 Rp
Fixation Of Plate Of Pipes

Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm
Solenoid Valve Open/Close Complete

Complete Pressure Limiter Valve

Rotary Flow Divider Valve 03 Gears

Hose @1/2"W/1Trg and 1Tcg Sae 100R2At - 3700mm
Hose @1/2"W/ 2Trg Sae 100R2At - 2600mm

Complete Flow Divider Valve

Hose @1/2"W/1Trg and 1Tcg Sae 100R2At - 300mm
Type Nipple "T" Special

Hose @1/2”W/1Trg and 1Tcg Sae 100R2At - 1300mm
Hose @1/2"W/1Trg and 1Tcg Sae 100R2At - 250mm
Hose @1/2"W/ 1Trg and 1Tcg Sae 100R2At - 4700mm
Hose @1/2"W/ 2Tcg Sae 100R2At -”X 1000mm

Hose @1/2"W/ 2Trg Sae 100R2At - 4700mm

Hose @1/2”W/1Trg and 1Tcg Sae 100R2At - 1500mm
0il Divider Type Rossette

Hose @1/2”W/1Trg and 1Tcg Sae 100R2At - 800mm
Hexagonal Head Bolt M10 X 1,25 X 20mm (I8.8 Rt
Pressure Washer M10 Media

Smooth Washer @10,3 X @25 X 2,00mm

Hexagonal Head Bolt M8 X 1,25 X 90mm CI8.8 Rp
Solenoid Valve Off/Closed (Sv122810Tn12Erz)

Smooth Washer 08,5 X 820 X 2,00mm

Pressure Washer M8 Media

Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm
Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47mm With Hexagonal 1"
0°Ring 6-040 N3006-90Nbr (18,00)

Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47mm With Hexagonal 1"
0°Ring 2-117 N3006-90Nbr (20,30)

Flow Divider Valve (Fd524510Tn66)

Hexagonal Head Bolt M8 X 1,25 X 70mm CI8.8 Rp
Nipple R.1/2" Bsp(G) X R.3/4" Unf X 40mm Hexagonal 7/8"
0°Ring 2-114 N3006-90Nbr (15,54)

Solenoid Valve 0ff/Open 2V-2P-Na(Sv10298Tn12Erz)

N DBEBNOONNOOO _L,NNNN=S 2NN WAL,aAaNWNONN S, 2 N, BN EBNN=SSNN -




Parts Catalog

« Complete Central Hydraulic System 30/34 Rows

6

1"

SPGIGAAIR07217 m

>> BALDAN

Code

Product description

Al

v N WwN = |tem

5530017613-4
6020310564-1
5136015136-4
6020310847-0
5372011449-2
5412010237-3
5372011466-2
5372011435-2
5372011331-3
5372011450-6
5562010008-0
5372011455-7
5372011308-9
5372011320-8
5372011314-3
5562010010-1
5412010246-2
5562010009-8
5412050006-9
5372011559-6
5372011342-9
5372011336-4
5372011459-0
5412010259-4
5372011395-0
5372011313-5
5226010033-5
5372011351-8
6020310563-3
6020010394-0
5024010075-1
6020311010-6
6020430289-0
5024010161-8
6020010122-0
6020311257-5
6020010022-3
5412010219-5
6020430288-2
6020310568-4
6020430287-4
5024010073-5
6020010004-5
6020310454-8
5412010058-3
6020010045-2

Fixation Support of Central Hydraulic Support
Hexagonal Head Bolt M12 X 1,75 X 220mm (8.8 Rp
Fixation Of Plate Of Pipes

Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
Hose #1/2"W/ 2Trg Sae T00R2At - 2500mm

Type Nipple "T" R.1/2" Bsp

Hose @1/2"W/ 2Trg Sae T00R2At - 900mm

Hose @1/2"W/ 2Trg Sae 100R2At - 1100mm

Hose @#1/2”W/1Trg and 1Tcg Sae 100R2At - 3700mm
Hose @1/2"W/ 2Trg Sae 100R2At - 2600mm

Complete Flow Divider Valve

Hose @1/2"W/ 2Trg Sae 100R2At - 350mm

Hose #1/2"W/1Trg and 1Tcg Sae 100R2At - 1000mm
Hose @1/2”W/1Trg and 1Tcg Sae 100R2At - 2200mm
Hose #1/2"W/1Trg and 1Tcg Sae 100R2At - 150mm
Complete Pressure Limiter Valve

Nipple @1/2" Bsp Complete

Pressure Limiter Valve

Type Nipple "T" R.1/2" Bsp X 100mm With Hexagonal 7/8" With Rotary Nut 1/2" Bsp
Hose @1/2"W/ 2Trg Sae 100R2At - 200mm

Hose #1/2"W/1Trg and 1Tcg Sae 100R2At - 600mm
Hose #1/2”W/1Trg and 1Tcg Sae 100R2At - 4600mm
Hose @1/2"W/ 2Trg Sae 100R2At -5500mm

Type Nipple "T" Special

Hose @1/2”W/ 2Tcg Sae 100R2At -”X 1000mm

Hose #1/2"W/1Trg and 1Tcg Sae 100R2At - 1500mm
Oil Divider Type Rossette

Hose @1/2”W/1Trg and 1Tcg Sae 100R2At - 800mm
Hexagonal Head Bolt M10 X 1,25 X 20mm (I8.8 Rt
Pressure Washer M10 Media

Smooth Washer #10,3 X @25 X 2,00mm

Hexagonal Head Bolt M6 X 1,00 X 50mm CI8.8 Rp
Solenoid Valve Desl/Aberta 2V-2P-Na(Sv10298Tn12Erz)
Smooth Washer @7 X 318 X 2,00mm

Pressure Washer M6 Media

Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm
0°Ring 2-114 N3006-90Nbr (15,54)

Nipple R.1/2" Bsp(G) X R.3/4" Unf X 40mm Hexagonal 7/8"
Pressure Limiter Valve (Cr1028(8Tn24/M140)
Hexagonal Head Bolt M8 X 1,25 X 70mm CI8.8 Rp

Flow Divider Valve (Fd524510Tn66)

Smooth Washer 88,5 X 320 X 2,00mm

Pressure Washer M8 Media

Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm
Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47mm With Hexagonal 1"
0°Ring 2-117 N3006-90Nbr (20,30)

OO ®®P®ORA® AR AEARRERR S RANNN S SN WESN—S S S 0D 0 s S R S N=SNNAN S D




>> BALDAN Parts Catalog

« Complete Central Hydraulic System 42 Rows

All

Code Product description

5530017612-6 | Fixation Support of Central Hydraulic Support W/ISOBUS
60203105641 | Hexagonal Head Bolt M12 X 1,75 X 220mm CI8.8 Rp
5136015136-4 | Fixation Of Plate Of Pipes

6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
5372011449-2 | Hose @1/2"W/ 2Trg Sae 100R2At - 2500mm
5412010237-3 | Type Nipple "T" R.1/2" Bsp

5372011466-2 | Hose @1/2"W/ 2Trg Sae 100R2At - 900mm
5372011435-2 | Hose @1/2"W/ 2Trg Sae 100R2At - 1100mm
5372011331-3 | Hose @1/2"W/1Trg and 1Tcg Sae 1T00R2At - 3700mm

10 |5372011450-6 | Hose @1/2"W/ 2Trg Sae 100R2At - 2600mm

11 |5562010008-0 ' Complete Flow Divider Valve

12 |5372011455-7 | Hose @1/2"W/ 2Trg Sae 100R2At - 350mm

13 |5372011320-8 | Hose @1/2”W/1Trg and 1Tcg Sae 100R2At - 2200mm

14 |5372011308-9 | Hose @1/2”W/1Trg and 1Tcg Sae 100R2At - 1000mm

15 |5372011314-3 | Hose @1/2"W/1Trg and 1Tcg Sae 100R2At - 150mm

16 |5562010010-1 Complete Pressure Limiter Valve

17 |5412010246-2 | Nipple #1/2" Bsp Complete

18 | 5562010009-8 | Pressure Limiter Valve

19 | 5412050006-9 | Type Nipple "T" R.1/2" Bsp X 100mm With Hexagonal 7/8" With Rotary Nut 1/2" Bsp
20 | 5372011559-6 | Hose @1/2"W/ 2Trg Sae 100R2At - 200mm

21 |5372011342-9 | Hose @1/2"W/1Trg and 1Tcg Sae T00R2At - 600mm

22 |5372011341-0 | Hose @1/2"W/1Trg and 1Tcg Sae T00R2At - 5900mm

23 |5372011461-1 | Hose @1/2"W/ 2Trg Sae 100R2At - 6900mm

24 | 5412010259-4 | Type Nipple "T" Special

25 |5372011395-0 | Hose @1/2"W/ 2Tcg Sae 100R2At -”X 1000mm

26 |5372011313-5 | Hose @1/2"W/1Trg and 1Tcg Sae T00R2At - 1500mm

27 15226010033-5 | Oil Divider Type Rossette

28 |5372011325-9 | Hose @1/2"W/1Trg and 1Tcg Sae T00R2At - 2900mm

29 |6020310563-3 | Hexagonal Head Bolt M10 X 1,25 X 20mm C18.8 Rt

30 | 6020010394-0 | Pressure Washer M10 Media

31 | 5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm

32 | 5372011409-3 | Hose @1/2"W/ 2Tcg Sae 100R2At - 3000mm

33 16020430289-0 | Solenoid Valve Desl/Aberta 2V-2P-Na(Sv10298Tn12Erz)
34 | 5024010161-8 | Smooth Washer @7 X @18 X 2,00mm

35 16020010122-0 | Pressure Washer M6 Media

36 | 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm
37 16020010022-3 | 0°Ring 2-114 N3006-90Nbr (15,54)

38 | 5412010219-5 | Nipple R.1/2" Bsp(G) X R.3/4" Unf X 40mm Hexagonal 7/8"
39 | 6020311010-6 | Hexagonal Head Bolt M6 X 1,00 X 50mm CI8.8 Rp

40 | 6020430288-2 | Pressure Limiter Valve (Cr1028C8Tn24/M140)

41 |1 6020430287-4 | Flow Divider Valve (Fd524510Tn66)

42 |5024010073-5 | Smooth Washer #8,5 X 320 X 2,00mm

43 |6020010004-5 | Pressure Washer M8 Media

44 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm
45 15412010058-3 | Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47mm With Hexagonal 1"
46 | 6020010045-2 | 0°Ring 2-117 N3006-90Nbr (20,30)

47 16020310568-4 | Hexagonal Head Bolt M8 X 1,25 X 70mm (18.8 Rp

Voo N UTA wN = |tem

NWWNNN—=S—=ABRDRMBRRAEDR SO NNNS SNNSN—S S S a8 s s R NSNS

SPGIGAAIR07217




Parts Catalog >> BALDAN

« Left/Right Lateral Pneumatic System ) 2

Item

Code Product description

All
22 Lines
30 Lines
34 Lines
42 Lines

—_

5152010056-7 | Connection Type Output Bifurcation W/Nozzle Rear
6020390435-8 | Cover Of Air Conductor Tube 2
6020010715-5 | Clamp 0114 X 0133 X 14,5mm (Carbon Steel)
6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm CI8.8 Rp
5146010004-0 | Large Strap Of Air Tube

5146010020-1 | Strap Of Air Tube

6020010395-8 | Pressure Washer M12 Media

6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm
6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 20 | 24
5040010799-5 | Bar 2”X 3/8”X 140mm 3 4

10 | 6020310564-1 | Hexagonal Head Bolt M12 X 1,75 X 220mm (18.8 Rp 6 811012
11 | 5552010790-7 | Tube Of @110 X 1802mm Complete 1

11 | 5552010034-1 | Tube Of 3110 X 3060mm Complete
12 1 6020090487-0 | Amendment Of Air Conduction Tube 1122
13 16020010721-0 | Clamp 0152 X 0171 X 14,5mm (Carbon Steel) 2
14 | 5372010954-5 | Conductor Air Hose "Spiraflex" Svl #6" X 460mm 101
14 | 5372010929-4 | Conductor Air Hose "Spiraflex" Svl @6" X 600mm 111
15 | 5552011017-7 | Tube Of @110 X 275mm Complete 101
15 | 5552011019-3 | Tube Of @110 X 1200mm Complete 1
16 | 5552010792-3 | Tube Of @110 X 225mm Complete 111
17 | 5152010064-8 | Connection Type "T" Pvc 90° Soldavel 111 111]1
18 | 5372010180-3 | Conductor Air Hose "Spiraflex" Svl @5" X 4000mm 1
19 1 6020010701-5 | Clamp 0127 X 0146 X 14,5mm (Carbon Steel) 1
20 | 5538010558-5 | Nipple Cover 1.1/16"- 12Fpp - Um 2
21 |1 6020251752-0 | Hydraulic Hose High Pressure 1/4" X 900mm W/1Tcg And 1Trg (Sae 100R2 At - P.T.5800Psi) 111
22 |5538010559-3 | Cover M12 X 1,5 X 21mm Hexagonal 5/8"- Right Side 1
23 | 6020251632-0 | High Pressure Hydraulic Hose 1/4" X 1400mm With 2Trg (Sae 100R2 At - PT.3100Psi) 1
24 | 5412010229-2 | Type Nipple "T" R.M12 X 1,5mm 101
25 | 5538010557-7 | Nipple Cover @32 X @45 X 70mm 1
26 | 5108011011-5 | Complete Lateral Pipe 1
26 | 5108010993-1 | Complete lateral Pipe - Right Side 1
26 | 5108011009-3 | Complete Lateral Pipe 1
26 | 5108010991-5 | Complete lateral Pipe - Left Side 1
27 |5108011007-7 | Straight Pipe With Nipples

27 15108010835-8 | Straight Pipe With Nipples

28 1 6020010723-6 | Nylon Clamp For Pipe and Hose (5x1 Paddle)
29 15108011231-2 | Pipe @13 X 316 X 30mm

30 | 6020015973-2 | Plate Clamp 2|2
31 16020010394-0 | Pressure Washer M10 Media

32 | 6020317444-9 | Hexagonal Head Bolt M10 X 1,50 X 70mm CI8.8 Rt
33 155300159930 | Complete Support W/01 Vacuometer

*34/ 5530015662-1 | Support Of Motor Hydraulic Turbine Of Gear 111
*3515528010769-6 | Lateral Hydraulic System With Direct Flow With Gear Motor Turbine 111
36 | 5530015991-4 | Vacuum Meter Support

37 1 6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm (I8.8 Rt

38 1 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
39 | 5372011015-2 | Conductor Air Hose "Spiraflex" Sve @1.3/4"X 60mm

Items 21 through 24 are only used on the right side of the Pneumatic System. 1(1) ggggg}%gg_g %lllabrg%g;tl)l()((agg&)%?n%mm S——

- i i 42 1 6020430298-0 | Vacuum-Gauge / Mam Diferenc. Range 0-100 Mbar Connector 90° And Filter
Item 20 - Use 2 (two) more units on the left side of the System. 43| 5552011086.0 | Blue PU Tube 06.1mm X 4mm X 3000mm

NoWwWwo &~
Y )
g

g o

Lo NOULTS WN =
—_

—_
—_
NN

N

NN WN B
—_wWwWwwwo N

—_,—mm a NN .

*Itens 34 and 35 - See page 30 Item 25 - Use 1 (one) more unit on the left side of the System.

SPGIGAAIR07217 m



>> BALDAN

« Central Pneumatic System 22 to 34 Rows

SPGIGAAIR07217

Parts Catalog



Parts Catalog >> BALDAN

« Table Central Pneumatic System 22 to 34 Rows

3| 8| & 3| 8| &
5 Code Product description =5 5|5 5 Code Product description = 5 5|5
- NIRIAT NIRIRA
1 16020390435-8 | Cover Of Air Conductor Tube 4 37 |5412010135-0 | Nipple R.1.1/16" Un X R.3/4" Bsp X 48mm Hexagonal 1.1/4" 2
2 |6020010715-5 | Clamp 114 X 133 X 14,5mm (Carbon Steel) 4 38 1 6020010030-4 | 0°Ring 2-212 N3006-90Nbr (21,82) 2
3 16020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm C18.8 Rp 10 39 | 6020110055-3 | Pressure Filter Hda - Fp20010Fv06B-Lv6 1
4 | 5146010004-0 | Large Strap Of Air Tube 4 40 | 6020251167-0 | High Pressure Hydraulic Hose 1/4" X 6400mm With 1Tcg And 1Trg (Sae 100R2 At - 1
5 |5146010020-1 | Strap Of Air Tube 4 40 | 6020251080-1 | High Pressure Hydraulic Hose 1/4" X 7500mm With 1Tcg And 1Trg (Sae 100R2 At - 1
6 | 6020010395-8 | Pressure Washer M12 Media 16 40 | 6020251174-3 | High Pressure Hydraulic Hose 1/4" X 6400mm With 2Trg (Sae 100R2 At - P.T.5800Psi) 1
7 |6020310820-9 ' Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 16 41 1 6020251168-9 | High Pressure Hydraulic Hose 3/4" X 4100mm With 1Tcg And 1Trg (Sae 100R2 At - 2
8 | 5040010799-5 | Bar2”X3/8”X 140mm 4 41 1 6020251076-3 | High Pressure Hydraulic Hose 3/4" X 5100mm With 1Tcg And 1Trg (Sae 100R2 At - 2
9 | 6020310564-1 | Hexagonal Head Bolt M12X 1,75 X 220mm (18.8 Rp 8 41 1 6020251290-1 | High Pressure Hydraulic Hose 3/4" X 3300mm With 2Trg (Sae 100R2 At - P.T.3100Psi) 2
10 |5552011013-4 | Tube @110 X 1030mm Complete 4 42 16020010135-1 | Hydraulic Adaptor - (203102-12-12S Aeroquip)(5222-L-12-12-12 Metalquip) 2
11 | 5152010064-8 | Connection Type "T" Pvc 90° Soldavel 111 2 43 1 6020251165-4 | High Pressure Hydraulic Hose 3/4" X 4100mm With 2Tcg (Sae 100R2 At - P.T.3100Psi) 2
12 1 6020010701-5 | Clamp 0127 X 0146 X 14,5mm (Carbon Steel) 4 43 16020251077-1 | High Pressure Hydraulic Hose 3/4" X 5300mm With 1Tcg And 1Trg (Sae 100R2 At - 2
13 |5372010897-2 | Conductor Air Hose "Spiraflex" Svl @5" X 2500mm 2 43 1 6020251275-8 | High Pressure Hydraulic Hose 3/4" X 3400mm With 1Tcg And 1Trg (Sae 100R2 At - 2
14 | 5530015655-9 | Support for Hoses 4 44 | 5530015983-3 | Vacuum Support 1
15 | 6020310036-4 | Hexagonal Head Bolt M10 X 1,25 X 35mm CI8.8 Rt 4 45 | 5552011086-0 | Tubo Pu Azul 36, Tmm X 4mm X 3000mm 2
16 | 5080011451-6 | Bushing 0f #10,3 X @5/8" X 9mm(Galvanised) 4 46 | 5552011159-9 | Tube @31 X @38 X 70mm 2
17 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 4 47 16020010706-6 | Clamp 044 X 057 X 14.5mm (Carbon Steel) 2
18 | 5530015657-5 | Lower Support Of Hose 4 48 1 5372011015-2 | Conductor Air Hose "Spiraflex" Sve @1.3/4"X 60mm 2
19 |1 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (18.8 Rt 16 49 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 2
20 | 6020010004-5 | Pressure Washer M8 Media 16 50 |6020430298-0 | Vacuum-Gauge / Mam Diferenc. Range 0-100 Mbar Connector 90° And Filter 2
21 | 5412010251-9 | Nipple R.1.1/16” Un X 35mm - Hexagonal 1.1/4” 6 51 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 2
22 | 5538010559-3 | Cover M12 X 1,5 X 21mm Hexagonal 5/8”- Right Side 2 52 16020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 2
23 | 5530015989-2 | Complete Support W/02 Vacuometer 1 52 | 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm 2|2
24 |15530015663-0 | Support W/Valve W/Double Turbine 1 53 | 6020010394-0 | Pressure Washer M10 Media 2
24 |5530015896-9 | Support W/Valve W/Double Turbine 1 54 1 6020010395-8 | Pressure Washer M12 Media 2
24 |5530015658-3 | Support W/Valve W/Double Turbine 1
25 16020090196-0 | Filtering Element Hda - 114148 1
26 | 5530015659-1 | Central Support Of Valve Of Hydralic Turbine 1
27 | 6020317438-4 | Hexagonal Head Bolt M10 X 1,50 X 90mm C18.8 Rp 2
27 | 6020311273-7 | Hexagonal Head Bolt M8 X 1,25 X 90mm (I8.8 Rp 2|2
28 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 2
28 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00mm 4| 4
29 1 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 2
29 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 2|2
30 | 6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm (I8.8 Rt 4
311 6020010122-0 | Pressure Washer M6 Media 4
32 | 6020430291-2 | Valve P and T 90L/M(Sae12) and Mp and Mr(Sae12) 90 L/M Turbine With 03 Motor (Hfb 131004) 1
33 1 6020010026-6 | 0°Ring 2-124 N3006-90Nbr (31,42) 41 4
33 1 6020010024-0 | 0°Ring 2-119 N3006-90Nbr (23,47) 4
34 15412010143-1 | Nipple R.1.1/16"Un X R.1.5/16" Unf X 65mm Hexagonal 1.1/2" 4 | 4
34 1 5412010004-4 | Nipple R.1.1/16" Un X R.1.1/16" Un X 50mm Hexagonal 1.1/4" 4
35 1 6020251876-4 | Hose 3/4” X 4500mm W/1Tcg and 1Trg 2
35 1 6020251077-1 | High Pressure Hydraulic Hose 3/4" X 5300mm With 1Tcg And 1Trg (Sae 100R2 At - 412
36 | 6020251357-6 | High Pressure Hydraulic Hose 3/4" X 800mm With 2Tcg (Sae 100R2 At - PT.3100Psi) 1

SPGIGAAIR07217 m



>> BALDAN

« Central Pneumatic System 42 Rows

26

20|21 7/ E@ /
22 ” -t @
24 |

25

14 13

f *Item 29 - See page 30

SPGIGAAIR07217 m

Parts Catalog

Code

BN RERNES S Iarrmmtovwe~NaunswN = |tem

*29

w W
-

Product description =
6020390435-8 | Cover Of Air Conductor Tube 2
6020010715-5 | Clamp 0114 X 0133 X 14,5mm (Carbon Steel) 6
6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm (I8.8 Rp 16

5146010004-0
5146010020-1
5040010799-5
6020310564-1
6020010395-8
6020310820-9
5552010089-9
6020090487-0
5152010054-0
6020010721-0
5372010928-6
5372010180-3
6020010701-5
5538010559-3
5412010251-9
5528010767-0
5530015993-0
5372011015-2
6020010706-6
5552011159-9
6020312403-4
6020317442-2
5552011086-0
5530015991-4
6020430298-0
5530014748-7
6020317449-0
5024010073-5
6020311273-7
6020010122-0
5530015521-8
6020090196-0
6020251180-8
5412010229-2
60202511824
6020251177-8
6020251357-6
5412010135-0
6020010030-4
6020110055-3
6020251175-1
6020430291-2
6020251290-1
6020270006-6
6020010024-0
5412010004-4
6020010135-1
6020251178-6
6020310847-0

Large Strap Of Air Tube

Strap Of Air Tube

Bar2”X 3/8”X 140mm

Hexagonal Head Bolt M12 X 1,75 X 220mm (18.8 Rp

Pressure Washer M12 Media

Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm

Tube 0f @110 X 2330mm Complete

Amendment Of Air Conduction Tube

Connection Type Output Bifurcation W/Nozzle Lateral

Clamp 0152 X 0171 X 14,5mm (Carbon Steel)

Conductor Air Hose "Spiraflex" Svl 6" X 740mm

Conductor Air Hose "Spiraflex" Svl @5" X 4000mm

Clamp 0127 X 0146 X 14,5mm (Carbon Steel)

Cover M12 X 1,5 X 21mm Hexagonal 5/8”- Right Side

Nipple R.1.1/16” Un X 35mm - Hexagonal 1.1/4”

Central Hydraulic System W/Direct Flow W/Gear Motor Turbine

Complete Support W/01 Vacuometer

Conductor Air Hose "Spiraflex" Sve @1.3/4"X 60mm

Clamp 044 X 057 X 14.5mm (Carbon Steel)

Tube @31 X @38 X 70mm

Hexagonal Head Bolt M6 X 1,00 X 20mm CI8.8 Rt

Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm

Tubo Pu Azul @6,Tmm X 4mm X 3000mm

Vacuum Meter Support

Vacuum-Gauge / Mam Diferenc. Range 0-100 Mbar Connector 90° And Filter
Support W/Hidraulic Turbine (Gears Motor)

Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm

Smooth Washer 88,5 X 320 X 2,00mm

Hexagonal Head Bolt M8 X 1,25 X 90mm C18.8 Rp

Pressure Washer M6 Media

Lower Central Support Of Hydralic Turbine

Filtering Element Hda - 114148

High Pressure Hydraulic Hose 1/4" X 3300mm With 2Trg (Sae 100R2 At - P.T.5800Psi)
Type Nipple "T"R.M12 X 1,5mm

High Pressure Hydraulic Hose 1/4" X 800mm With 1Tcg And 1Trg

High Pressure Hydraulic Hose 3/4" X 700mm With 1Tcg And 1Trg

High Pressure Hydraulic Hose 3/4" X 800mm With 2Tcg

Nipple R.1.1/16" Un X R.3/4" Bsp X 48mm Hexagonal 1.1/4"

0°Ring 2-212 N3006-90Nbr (21,82)

Pressure Filter Hda - Fp20010Fv06B-Lv6

High Pressure Hydraulic Hose 3/4" X 7000mm With 1Tcg And 1Trg (Sae 100R2 At -
Valve P and T 90L/M(Sae12) and Mp and Mr(Sae12) 90 L/M Turbine With 03 Motor (Hfb 131004)
High Pressure Hydraulic Hose 3/4" X 3300mm With 2Trg (Sae 100R2 At - PT.3100Psi)
Nipple "T" R.1.1/16"Un With Rotating Nut (Evk 070433-12-12-12 ()

0°Ring 2-119 N3006-90Nbr (23,47)

Nipple R.1.1/16" Un X R.1.1/16" Un X 50mm Hexagonal 1.1/4"

Hydraulic Adaptor - (203102-12-12S Aeroquip)(5222-L-12-12-12 Metalquip)
High Pressure Hydraulic Hose 3/4" X 350mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.3100Psi)
Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm

N BEBENBE N NN S S NS S BN BEN S SN2 2 S SN2 SN SNN GO RO S




Parts Catalog >> BALDAN

« Complete Hydraulic Turbine

All
Central 42 Lines

Item

Code Product description

-/ Lateral 22/30 Lines
Lateral 34/42 Lines

5530014749-5 | Support of Hidraulic Turbine (Gears Motor)
6020310980-9 | Hexagonal Head Bolt M10 X 1,50 X 40mm (8.8 Rt
6020310215-4 | Hexagonal Head Bolt 7/16" X 1.1/2" 14F Unc Gr5 Rt
6020010394-0 | Pressure Washer M10 Media
6020010408-3 | Pressure Washer 7/16" Media Industry
6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm 5
6020310750-4 | Hexagonal Nut 7/16" 14F Unc Gr5 Ch.5/8" Height 9,00mm
6020250589-1 | Bidirectional Gear Hydraulic Motor 8Cc 1
6020010063-0 | 0°Ring 2-116 N3006-90Nbr (18,72) 2
5412010133-4 | Nipple R.1.1/16" Un X R.7/8" Unf X 48mm Hexagonal 1.1/4" 2
]
1
3

N =

6020010086-0 | 0"Ring 2-112 N3006-90Nbr (12,37)

5412010142-3 | Nipple R.9/16" UnfX M12 X 1,5 X 32mm Hexagonal 5/8".
10 | 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt

10 | 6020310214-6 | Hexagonal Head Bolt 7/16" X 1.1/4" 14F Unc Gr5 Rt

11 | 5112010018-5 | Housing Of Metallic Hydralic Turbine 1
12 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm C18.8 Rt 26
12 | 6020312020-9 | Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt
13 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00mm 31
14 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 30
14 | 6020310813-6 | Self-Locking Nut With Nylon 5/16" 18F Unc Gr5 Ch.1/2" H.9,00mm
15 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt

15 | 6020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt

16 | 6020110027-8 | Exhaustion Flange - Plastic

17 | 5010010043-3 | Flip

18 | 6020310470-0 | Heavy Elastic Pin @3 X 24mm

19 | 6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm CI8.8 Rt

20 | 5024010597-4 | Smooth Washer 86,5 X @27 X 4,75mm

21 | 5538010347-7 | Complete Cover Of Turbine

22 | 6020050385-9 | Conecrion Type Straight

23 | 6020250453-4 | Knob Female Thermoplastic - Thread 5/16" Unc

24 | 6020010404-0 | Pressure Washer 5/16" Media Industry

25 | 5484010058-0 | Vacuum Regulator

26 | 5220010109-0 | Complete Disc 35mm Of Hydraulic Turbine @480mm

27 | 6020311004-1 | Hexagonal Head Bolt 1/4" X 7/8" 20F Unc1A Gr5 Rt

28 | 5284010010-3 | Turbine Flange

29 | 5220010055-7 | Right Disc Of Turbine #480mm

30 | 5010010034-4 | Small Flip 35mm Of Turbine #480mm

30 | 5010010035-2 | Large Flip 35mm Of Turbine #480mm

31 | 5220010056-5 | Left Disc Of Turbine @480mm

32 | 5204010409-7 | Hydraulic Turbine Hub

33 | 6020010402-4 | Pressure Washer 1/4" Media Industry

34 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm

35 | 6020350486-4 | Rivet "Pop" @3/16" X 1/2" (Aluminium)

36 | 6020310184-0 | Hexagonal Head Bolt M12 X 1,75 X 50mm CI8.8 Rp 4
36 | 6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm C18.8 Rp

37 | 6020010395-8 | Pressure Washer M12 Media

38 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm

39 | 6020317450-3 | Hexagonal Head Bolt M16 X 2,00 X 220mm CI8.8 Rp

40 | 5530015522-6 | Lower Support Of Hydraulic Support

41 | 6010602664-8 | Fixation Shank Of Pantographic

42 | 6020010124-6 | Pressure Washer M16 Media

43 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm

44 | 6020251333-9 | High Pressure Hydraulic Hose 3/4" X 900mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.3100Psi)
45 | 6020251752-0 | Hydraulic Hose High Pressure 1/4" X 900mm W/1Tcg And 1Trg (Sae T00R2 At - PT.5800Psi)
46 | 5530014748-7 | Support W/Hidraulic Turbine (Gears Motor)

SPGIGAAIR07217 n

WCoNOTULERWWNN =
Y S YT T I )

—_w

N
(=)}

w
=

S
w
o

JEN N N N RN N
[N SN SN SR NS

OO\ = =TT =N O

e

—__=NBARN_LBABRER D




>> BALDAN Parts Catalog

» Transmission with Side Clutch System

*Item 49 - See page 36 — —

SPGIGAAIR07217 n



Parts Catalog >> BALDAN

« Table Transmission with Side Clutch System

£ %8 gl gl g 32 g 2 € g2/ 8 38
EIE| E sl e| | EIE| E sl e| |

£ L. —|al3xl== 55| L. — a3 xl==3|=

2 Code Product description S| enINIISE Code Product description S|emnINRIS
IR AR ARk 555 %% §E
e el === - El | e =l ==

1 |5232011822-0 | Hexagonal Shaft 3/4" X 4325mm 1 1 36 | 6020055492-5 | Chain (Asa 40) 138 Links + Reduction 1

1 5232011587-6 | Hexagonal Shaft 3/4”X 5250mm 1 1 37 1 5256030049-2 | Gear With 20 Teeth For Shaft 3/4" 1

1 15232011596-5 | Hexagonal Shaft 3/4" X 3318,5mm 1 1 || 38 | 5024010308-4 | Smooth Washer 23 X @32 X 6,30mm 1

1 15232011622-8 | Hexagonal Shaft 3/4" X 2650mm 1 39 15268010813-7 | Stretcher With Gear 17 Teeth (Asa 40) 2

2 |5232011595-7 | Hexagonal Shaft 3/4" X 3253,5mm 1 1 || 40 | 5530015443-2 | Right Support Of Stretcher 1011

3 16020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm (CI8.8 Rt 4 40 | 55300154440 | Stretcher Left Support 1111

4 15080011667-5 | Bushing 0f @1.1/2" X 20mm W/Hexagonal Hole For Shaft 3/4" 4 41 1 5530015436-0 | Right Support Of Speed Box Complete 11011

5 16020317457-0 | French Head Bolt M8 X 1,25 X 25mm CI8.8 Rt 4 41 |5530015434-3 | Complete Left Support Of Speed Box 1111

6 | 6020250412-7 | Steel Plate Bearing 03.52 Mst 4 42 15268010814-5 | Complete Left Stretcher Of Handle 11101

7 16020350104-0 | Bearing F-110867-10 Hexagonal Hole 3/4" 2 42 1 5268010817-0 | Complete Right Stretcher Of Handle 10111

8 |5024010073-5 | Smooth Washer @8,5 X @20 X 2,00mm 14 43 1 6020050802-8 | Chain (Asa 40) 69 Links + Amendment 1

9 16020010004-5 | Pressure Washer M8 Media 10 44 15106010155-1 | Right Chain Cover Of Complete Speed Box 1011

10 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 8 44 15106010157-8 | Left Chain Cover Of Complete Speed Box 111111

11 16020311010-6 | Hexagonal Head Bolt M6 X 1,00 X 50mm CI8.8 Rp 2 2 || 45 | 5460010007-9 | Complete Shaft Of Clamp 202021 [1]1]1

12 |6020010122-0 | Pressure Washer M6 Media 2 2 || 46 | 5256010057-4 | Complete Gear 20/25 Teeth With Hexagonal 1.1/4" 1

13 1 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 2 2 || 47 | 5024010664-4  Washer 50 X 8,00mm W/Hexagonal Hole 32mm 1

14 | 5080011428-1 | Union Bushing 1 1 || 48 |5368010666-1 | Plate Bearing M10 X 25mm 1

15 | 6020317444-9 | Hexagonal Head Bolt M10 X 1,50 X 70mm CI8.8 Rt 2 *4915092010209-0 | Complete Right Speed Box(Seed) L

16 1 6020190087-8 | Agricultural Joint With Hole @30mm With Hexagonal Hole 1.1/4" 1 *4915092010210-4 | Complete Left Speed Box(Seed) 111 1]1

17 16020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 3 50 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt 3

18 |6020090676-7 | Clutch 500 Cs Cs Mp Bm Bx 12Cc Vd(01-0003-0114) 1 51 | 6020250496-8 | Steel Plate Bearing 03 72Msh 2

19 | 5232011583-3 | Hexagonal Shaft 1.1/4” X 800mm 1111 1 1 | 526020250116-0 | Bearing Assy F-110949 1

19 | 52320116244 | Hexagonal Shaft 1.1/4" X 300mm 1 53 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 3

19 15232011821-2 | Hexagonal Shaft 1.1/4" X 400mm 1 54 16020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt 2

20 | 6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt 1 55 16020170019-4 | Movement Indicator 2

21 15256010379-4 | Complete Gear 23 Teeth 1 56 | 6020010404-0 | Pressure Washer 5/16" Media Industry 2

22 |6020055513-1 | Chain (Asa 50) 67 Links + Amendment 1 57 |6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm 2

23 1 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (18.8 Rt 3 58 1 6020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 414|422 |2]2

24 1 5106010161-6 | Upper Protector Cover Of Wheel Support 1 59 16020010252-8 | Retaining Oring 6

25 | 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt 4 60 | 5136020627-4 | Front Plate Of Stretcher 1

26 | 6020010394-0 | Pressure Washer M10 Media 7 61 | 5506010014-3 | Roller Of Stretcher 2

27 |5530015440-8 | Fixation Right Support Of Gearing 1111 62 | 5024010059-0 | Smooth Washer @16,5 X @29 X 1,21Tmm 3

27 | 5530015441-6 | Fixation Left Support Of Clutch 1111 ] 1 |63]|5268010815-3 | Chain Stretcher 1

28 |6020310441-6 | Hexagonal Head Bolt M12 X 1,75 X 45mm (I8.8 Rt 8 64 | 6020130112-5 | Grease Fitting 1/8" 3

29 |6020010395-8 | Pressure Washer M12 Media 11 65 | 6020250218-3 | Torsion Helical Spring @38 X @46 X 67mm 111]1

30 |6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 9 65 | 6020250219-1 | Torsion Helical Spring @38 X @46 X 67mm 1(1]1]1

31 15327010001-1 | Complete Movement Indicator 1 66 | 5232010055-0 | Left Shaft Of Stretcher 1111]1

32 1 5268010816-1| Complete Chain Stretcher 1 66 | 52320100542 | Right Stretcher Shaft 111 1]1

33 |5106010159-4 | Right Upper Protector Cover 1111 67 | 6020010412-1 | Pressure Washer 5/8" Media Industry 2

33 15106010160-8 | Left Upper Protector Cover 101111 |68 6020310738-5| Hexagonal Nut5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm 1

34 |5232012025-0 | Fixation Shaft of Disarm (50mm) 2 69 | 6020430203-3 | Handle Pma 330 Thread 3/8" X 16 Fios 1

35 16020311049-1 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt 2 70 | 5080011404-4 | Bushing @8 X @5/8” X 8mm 1

SPGIGAAIR07217 n



>> BALDAN Parts Catalog

» Table Transmission with Side Clutch System

|2\ 2|55 5|5
§  code Product description A INRIEIEIE
SEEREEE
71 |5558010429-0 | Right Lock Of Stretcher 11011
71 |5558010430-3 | Left Lock Of Stretcher 1111
72 |5106010156-0 | Right Chain Cover of Speed Box 1111
72 | 5106010158-6 | Left Chain Cover of Speed Box 101
73 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 1
74 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 5
75 15232011581-7 | Hexagonal Shaft 1/2”X 66,5mm 2
76 | 6020250453-4 | Knob Female Thermoplastic - Thread 5/16" Unc 2
77 |5538010537-2 | Cover Of Right Chain Cap 1111
77 | 5538010538-0 | Cover Of Cap Of Left Current 111011
78 | 6020317450-3 | Hexagonal Head Bolt M16 X 2,00 X 220mm (18.8 Rp 4
79 | 6010602664-8 | Fixation Shank Of Pantographic 2
80 | 5530015437-8 | Right Support of Speed Box 11011
80 | 5530015435-1 | Left Support of Speed Box 10111
81 |6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 4
82 |6020010124-6 | Pressure Washer M16 Media 4
83 16020310999-0 | Hexagonal Head Bolt 9/16" X 2.1/2" 18F Unf1A Gr5 Rp 1
84 16020010284-6 | Retaining Ring I-35 1
85 | 5256010366-2 | Complete Gear 17 Teeth(Asa 40) 1
86 |6020350015-0 | Bearing 6202 2Rs Ddu 1
87 |5080010209-7 | Bushing 0f @19/32" X @1" X 19,5mm 1
88 16020310736-9 | Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm 1
89 | 6020350849-5 | Stretcher Pulley 1
90 | 5232011582-5 | Stretcher Shaft 1
91 | 5024010026-3 | Smooth Washer @13 X 26,5 X 1,21mm 1
92 | 5460010004-4 | Shaft Clamp Hexagonal 1.1/4" Hole With Thread 202 (201 ]1]1]1
93 |5460010003-6 | Shaft Clamp Hexagonal 1.1/4" With Hole Passante 2121211 11]1]1

SPGIGAAIR07217 n



Parts Catalog >> BALDAN

« Transmission with Central Clutch System _

85 | ~ 79 / | — *Item 48 - See page 36

SPGIGAAIR07217 n




>> BALDAN Parts Catalog

« Table Transmission with Central Clutch System

(%] a [V} “w a w

v £ o v £

E| =] £ =1

—r < —r —r < —r

£ —n =N E A =L g

g Code Product description = % =3 % g Code Product description = % 2 %

£ 8| £ £ 8| £

§ E & §E &
1 15232011623-6 | Hexagonal Shaft 3/4" X 4705mm 1 49 | 6020317450-3 | Hexagonal Head Bolt M16 X 2,00 X 220mm (I8.8 Rp 4
1 15232011586-8 | Hexagonal Shaft 3/4”X 4650mm 1 50 | 6010602664-8 | Fixation Shank Of Pantographic 3
1 15232011597-3 | Hexagonal Shaft 3/4" X 5570mm 1 || 51 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma (I8 Ch.24mm H.13,00mm 4
2 16020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm CI8.8 Rt 8 52 16020010124-6 | Pressure Washer M16 Media 4
3 |5080011667-5 | Bushing Of @1.1/2" X 20mm W/Hexagonal Hole For Shaft 3/4" 8 53 | 5530015877-2 | Central Left Suplport 0f Speed Box 1
4 16020317457-0 | French Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 8 | 8 | 6 || 54|6020317461-9 | French Head Bolt M10 X 1,50 X 35mm (8.8 Rt 2
5 16020250412-7 | Steel Plate Bearing 03.52 Mst 12 55 15136015599-8 | Fixation Plate Of Transmission 1
6 | 6020350104-0  Bearing F-110867-10 Hexagonal Hole 3/4" 6 56 | 5530015445-9 | Fixation Support Of Small Stretcher 1
7 |5024010073-5 | Smooth Washer 8,5 X 320 X 2,00mm 19 57 | 6020317476-7 | Hexagonal Head Bolt M16 X 2,00 X 130mm CI8.8 Rp 2
8 | 6020010004-5 | Pressure Washer M8 Media 16 58 16020317523-2 | Self-Locking Nut With Nylon M16 X 1,50 Mb (I8 Ch.24mm H.16,00mm 2
9 16020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13mm H.6,50mm 12 59 |1 6020050029-9 | Chain (Asa 40) 75 Links + Amendment 1
10 | 6020311208-7 | French Head Bolt M8 X 1,25 X 30mm (I8.8 Rt 4 | 4| 6 | 60|5268010813-7 | Stretcher With Gear 17 Teeth (Asa 40) 2
11 | 5256030049-2 | Gear With 20 Teeth For Shaft 3/4" 3 61 |6020010252-8 | Retaining Orin 6
12 | 5024010308-4 | Smooth Washer 323 X @32 X 6,30mm 3 62 | 5136020627-4 | Front Plate Of Stretcher 1
13 | 6020310471-8 | Heavy Elastic Pin @6 X 30mm 2 63 | 5506010014-3 | Roller Of Stretcher 2
14 1 5268010194-9 | Complete Chain Stretcher Sla 1 64 |5024010059-0 | Smooth Washer @16,5 X #29 X 1,21mm 3
15 |1 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (18.8 Rt 5 65 | 5268010815-3 | Chain Stretcher 1
16 | 5136015075-9 | External Plate of Central Transmission 1 66 |6020250219-1 | Torsion Helical Spring @38 X @46 X 67mm 1
17 | 6020050810-9 | Chain (Asa 40) 83 Links + Amendment 1 67 | 5232010054-2 | Right Stretcher Shaft 1
18 |6020311049-1 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt 2 68 | 6020010412-1 | Pressure Washer 5/8" Media Industry 3
19 | 6020010395-8 | Pressure Washer M12 Media 11 69 | 6020310738-5 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm 1
20 | 5530015446-7 | Central Fixation Support 1 70 | 6020430203-3 | Handle Pma 330 Thread 3/8" X 16 Fios 1
21 6020130112-5| Grease Fitting 1/8" 2 71 | 5080011404-4 | Bushing @8 X @5/8" X 8mm 1
22 | 6020310441-6 | Hexagonal Head Bolt M12 X 1,75 X 45mm (8.8 Rt 8 72 |5558010430-3 | Left Lock Of Stretcher 1
23 1 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm 9 73 15106010163-2 | Central Chain Cover of Speed Box 1
24 | 5530015876-4 | Complete Central Left Support Of Speed Box 1 74 16020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 7
25 | 5106010162-4 | Central Chain Cover Of Complete Speed Box 1 75 15232011789-5 | Fixation Shaft 3/8" X 48mm M8 X 1,25 3
26 | 6020050802-8 | Chain (Asa 40) 69 Links + Amendment 1 76 | 6020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt 2
27 | 5268010817-0 | Complete Right Stretcher Of Handle 1 77 | 6020170019-4 | Movement Indicator 2
28 1 5232011585-0 | Hexagonal Shaft 3/4”X 814mm 1 78 1 6020010404-0 | Pressure Washer 5/16" Media Industry 2
29 | 5460010007-9 | Complete Shaft Of Clamp 2 79 1 6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm 2
30 | 5024010664-4 | Washer 50 X 8,00mm W/Hexagonal Hole 32mm 1 80 | 5024010026-3 | Smooth Washer @13 X @26,5 X 1,21Tmm 1
31 |5256010057-4 | Complete Gear 20/25 Teeth With Hexagonal 1.1/4" 1 81 |5232011582-5 | Stretcher Shaft 1
32 15368010666-1 | Plate Bearing M10 X 25mm 1 82 1 6020350849-5 | Stretcher Pulley 1
33 15327010001-1 | Complete Movement Indicator 1 83 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt 3
34 16020190087-8 | Agricultural Joint With Hole @30mm With Hexagonal Hole 1.1/4" 1 84 16020250496-8 | Steel Plate Bearing 03 72Msh 2
35 1 6020317444-9 | Hexagonal Head Bolt M10 X 1,50 X 70mm CI8.8 Rt 2 85 16020250116-0 | Bearing Assy F-110949 1
36 | 6020317435-0 SeIf—Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 5 86 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 3
37 | 5530015441-6 | Fixation Left Support Of Clutch 1 87 16020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 2
38 16020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt 4 88 | 5460010003-6 | Shaft Clamp Hexagonal 1.1/4" With Hole Passante 1
39 |6020010394-0 | Pressure Washer M10 Media 7 89 | 54600100044 | Shaft Clamp Hexagonal 1.1/4" Hole With Thread 1
40 |5268010816-1 | Complete Chain Stretcher 1 90 |6020310833-0 | Hexagonal Nut 5/8" 11F Esq Unc Gr5 Ch.1.1/16" Height 11,00mm 1
41 | 6020055513-1 | Chain (Asa 50) 67 Links + Amendment 1 91 | 6020310999-0 | Hexagonal Head Bolt 9/16" X 2.1/2" 18F Unf1A Gr5 Rp 1
42 15106010161-6 | Upper Protector Cover Of Wheel Support 1 92 | 6020010284-6 | Retaining Ring I-35 1
43 1 6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm (8,8 Rt 1 93 | 6020350015-0 | Bearing 6202 2Rs Ddu 1
44 | 5256010379-4 | Complete Gear 23 Teeth 1 94 | 5256010366-2 | Complete Gear 17 Teeth(Asa 40) 1
45 | 5555011144-5 | Central Small Transmission 1 95 | 5080010209-7 | Bushing Of @19/32" X @1" X 19,5mm 1
46 1 6020090676-7 | Clutch 500 Cs Cs Mp Bm Bx 12Cc Vd(01-0003-0114) 1 96 | 6020310736-9 | Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm 1
47 |15232011584-1 | Hexagonal Shaft 1.1/4”X 1200mm 1 97 | 5232010405-0 | Stretcher Shaft Sla 1
*4815092010210-4 | Complete Left Speed Box(Seed) 1 98 1 5024010154-5 | Smooth Washer @16 X #29 X 3,00mm 1

SPGIGAAIR07217 “



Parts Catalog >> BALDAN

« Speed Box

Left

Code Product description

Al
— | Right

5092010053-5 | Complete Right Speed Box
5092010054-3 | Complete Left Speed Box 1
6020311251-6 | Heavy Elastic Pin @5 X 55mm

6020311252-4 | Heavy Elastic Pin @8 X 55mm

5256010052-3 | Gear 20 Teeth

6020390308-4 | Lock Nma - Type "R" 24,5 X 80mm

5256010058-2 | Complete Gear 20/25 Teeth

5432010040-5 | Fuse Pin @6 X 60mm

6020010326-5 | Retaining Oring

5538060003-9 | Cover 0f 100 X 250 X 3,00mm

10 |6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt
11 |6020312502-2 | Bolt N°10 X 1/2" 24F Unc2A Gr2 Rt

12 | 5554010017-8 | Right Support

13 |5554010015-1 | Left Support

14 |6020030015-0 | Protection Speed Box Protection With Hole

15 |5260040006-1 | Alphabetical Regulating Shaft De 299mm

16 | 5260040007-0 | Numerical Regulating Shaft De 200mm

17 16020312020-9 | Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt
18 |5538010085-0 | Rear Cover

19 | 6020310506-4  Heavy Elastic Pin @6 X 40mm

20 |5112010011-8 | Right Gear Box Housing 1
20 | 5112010012-6 | Left Gear Box Housing 1
21 |5081010013-0 | Plug R.1/2 X 14 Npt W/Hole 3,00mm

22 | 5081010012-2 | Plug R.1/2 X 14 Npt

23 16020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt

24 | 6020350204-7 | Retainer 25,00 X #47,00 X 10,00mm

25 16020350075-3 | Bearing 6005 2Rs

26 | 5538010093-1 | Cover Of Reduction Box

27 |6020350006-0 | Bearing 6006 2Rs Ddu

28 | 5232120184-9 | Small Shaft Of Gear Box

29 1 6020010999-9 | Gear 21 Teeth

30 | 5232120183-0 | Small Shaft Of Gear Box

31 | 5538010086-9 | Front Cover Of Reduction Box

32 |6020350245-4 | Retainer 330,00 X 52,00 X 10,00mm

33 | 6020317426-0  Allen Bolt S/C1/2" X 3/4" 12F W (112.9 Rt (Phosphated)

34 |5256060005-4 | Crown Of Reduction Box

35 | 5080020804-9 | Bushing Of @30 X @35 X 2Tmm

36 |6020350275-6 | Retainer @30,00 X #43,00 X 9,50mm

37 |6020010305-2 | Retaining Ring |-42 G502-042

38 | 5080010232-1 | Bushing Of @25 X 100mm

39 | 5232020209-4 | Shaft@5/8" X 157mm

40 | 6020010022-3 | 0°Ring 2-114 N3006-90Nbr (15,54)

41 |6020350274-8 | Retainer 315,90 X #25,40 X 4,50mm

42 | 6020350086-9 | Bearing Skf 51203

43 | 5468010024-4 | Shaft Handle

44 1 6020390301-7 | Lock 5,75 X 50mm

45 16020430323-4 | Qil Cap Sight Glass 1/2” BSP Aluminum (4.0mm Glass) Complete

VCooNaUn s WwN == tem

R N N = J S NG N S

—
RN
o

U P NG S N S NG S G G, NS

SPGIGAAIR07217




>> BALDAN Parts Catalog

-]
« Complete Support HEP
e
333
E|IE|S
£ - = £ &N
K Code Product description = £ £ g
SIS &8
S 5=
2 = £
Ik
< < | W
5 &
1 15530015512-9 | Transport Mobile Suport 1
2 | 5530015750-4 | Small Support 1
2 |5530015492-0 | Small Support
2 |5530015489-0 | Support 1
3 | 5550010180-5 | Rod M20 X 300mm 2
3 16020317417-1 | Hexagonal Head Bolt M20 X 2,50 X 250mm CI8.8 Rp 4 | 4
4 15136015971-3 | Double Fixation Plate 1
4 15136015131-3 | Small Fixation Plate 2|2
5 | 6020010403-2 | Pressure Washer M20 Media 4
6 |6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 4
7 |5432010576-8 | Pin @1" X 117mm 11113
8 16020390293-2 | Lock @5,75 X 40mm 1113
9 |5530015490-4 | Support 2
g Code Product description =
=
Repair Kit LENIORS
1 Gasket Std 3750-4250 2
= o 2 Guide Ring W2-5000-500 (5" x 1/2") 1
E % 3 Guide Ring W2-2250-500 (#2.1/4" x 1/2") 1
= 4 0'Ring 2-226 1
= 5 | 0082766 ping 2350 2
O W 6 Parback 8-350 (#1116,84 x @5,33mm) 2
. X J s |7 Cleaner D-2000 1
T / 8 Gasket B 2500-200-375B (#2x@2-1-2x3-8) 1
@‘I \““ - 16020190213-7 | Repair kit Leniors J008276 1
R

For the purpose of replacing parts, please check the
cylinder liner - Baldan Code, the Code and the name
of the manufacturer and the date of manufacture.

SPGIGAAIR07217



Parts Catalog

« Drawbar Lock Cylinder 6020055791-6

Repair Kit
LENIORS

For the purpose of replacing parts, please check the
cylinder liner - Baldan Code, the Code and the name
of the manufacturer and the date of manufacture.

>> BALDAN

Item

Code

Product description

All

Repair Kit LENIORS

TNV A WN =

J003328

6020190193-9

Gasket Std 2500-2000

Guide Ring W2-2500-500 (#2.1/2" x 1/2")
0°Ring 2-126 (92.1/2" x 1/2")

Guide Ring 6W8-1675-495 (02.1/2" x 1/2")
Parback 8-330

0°Ring 2-330 (53,34 x @5,33mm)

Gasket B 1870-1625-375B (053,34 x 85,33mm)
Cleaner D-1625

Repair kit Leniors J003328

RN Y

» Wheel Support Cylinder 6020055788-6

Repair Kit
LENIORS

For the purpose of replacing parts, please check the
cylinder liner - Baldan Code, the Code and the name
of the manufacturer and the date of manufacture.

SPGIGAAIR07217 n

Item

Code

Product description

All

Repair Kit LENIORS

N UL B WN =

J007389

6020190207-2

Gasket Std 3120-3375 (@3.3/8" x @ 4" x 5/16")
Guide Ring W2-4000-500 (24" x 1/2")

0°Ring 2-342 (#91,44 x @5,33mm)

Parback 8-342

Guide Ring W2-2250-500 (#2.1/4" x 1/2")
Gasket B 2500-2000-375B (@2x@2-1-2x3-8)
Cleaner D-2000

Repair kit Leniors J007389

—_—_ e a a AN




>> BALDAN Parts Catalog

« Complete Right Stabilizer Bar

Code Product description

Item
Al
Right 22L
Right 34 E30L
Right 42L

5040010887-8 | Standard Stabilizer Bar (22 Rows)
5040010886-0 | Standard Stabilizer Bar (42 Rows)
5040010888-6 | Right Stabilizer Bar
5432010557-1 | Pin Of @1.3/4" X 310,50mm Complete 1
5432010681-0 | Plain Pin Of @1.3/4" X 310,50mm 1
5432010682-9 | Pin W/Large Lock Of #1.3/4" X 310,50mm 1
5530015627-3 | Support Of Hoses 1
5024010298-3 | Smooth Washer @17 X 344 X 4,75mm 2
6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma (I8 Ch.24mm H.16,00mm 1
6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 1
60203103584 | Hexagonal Nut Locking Auto C/Nylon High M39 X 3,00 Mb CI8 Ch.60mm Height 39,00mm 1 1
5332010108-1 | Hitch Shackle Of Stabilizer Bar 1
6020130108-7 | Grease Fitting 1/8" 2
6020310900-0 | Hexagonal Head Bolt M10 X 1,50 X 45mm (8.8 Rt
10 |6020010394-0 | Pressure Washer M10 Media

11 16020015973-2 | Plate Clamp

12 |6020010723-6 | Nylon Pipe and Hose Clamp (5X1 Paddle)

13 | 60203174449 | Hexagonal Head Bolt M10 X 1,50 X 70mm CI8.8 Rt
14 |5108011231-2 | Pipe @13 X @16 X 30mm

15 | 55380101636 | Cover Of Nipple R.1/2" Bsp(G) 4
16 | 5108011058-1 | Pipe Of 2650mm W/Nipples Male And Female 1/2" 14F Bsp 2
17 | 51080109850 | Pipe Of 2425mm W/Nipples 2
17 15108010948-6 | Pipe Of 3691mm W/Nipples 2 2
18 | 5538010558-5 | Nipple Cover 1.1/16"- 12Fpp - Um 2
19 5108011017-4 | Straight Pipe With Nipples 2
19 5108011013-1 | Straight Pipe With Nipples 2 |2
20 | 5108011147-2 | Pipe W/Nipples 2
21 | 5372011157-4 | Hose @3/4” X 4700mm W/ 2Trg W/Nipple W/ Quick Coupling 2 | 2
21 |5372011111-6 | Hose @3/4" X 6300mm With 2Trg With Nipple With Male Quickly Coupling 2
22 | 5538010557-7 | Nipple Cover @32 X @45 X 70mm 1 1
23 15108011019-0 | Complete Lateral Pipe 1
23 |1 5108011015-8 | Complete Lateral Pipe 1
23 |5108011059-0 | Cano Lateral W/Male Nipple M12 And Famale 1/2" 14F Bsp 1
24 |5108011060-3 | Cano Lateral W/Male Nipple M12 And 1/2" 14F Bsp 1
25 |5372011158-2 | Hose @1/4”X 4700mm W/ 1Trg and 1Trf W/ Male Quick Coupling 1 1
25 |5372011038-1 | Hose @3/8" X 6800mm With 1Trg And 1Trf With Male Quickly Coupling 1
26 | 5332010107-3 | Hitch Shackle Of Stabilizer Bar

27 16020310211-1 | Hexagonal Head Bolt M12 X 1,75 X 30mm CI8.8 Rt
8 28 |6020010395-8 | Pressure Washer M12 Media

— 29 | 5558010506-7 | Nut Lock

30 |5040010798-7 | Complete Right Stabilizer Bar 1
— 30 |5040010797-9  Complete Right Stabilizer Bar 1
30 |5040010793-6 | Complete Right Stabilizer Bar 1

—_
—_
u—

COoONOOOULTE WNNN = 2

ww oo oW
—_

S B~ T oo b
—_
oo

_ NN =

SPGIGAAIR07217 n



Parts Catalog >> BALDAN

« Complete Left Stabilizer Bar

48

The Complete Left Stabilizer Bar (48) consists of all the parts listed in this list. However, when V7 ®d -1 : i -
sold complete, items 35 to 46 will not be included. ;

SPGIGAAIR07217 m



>> BALDAN Parts Catalog

« Table Complete Left Stabilizer Bar

— —
a a
z _8|2 1§ ¢ _|8 2%
e Code Product description = & 32 Code Product description =\ e 8 e
- 2 p_ A 2 E -
3 3
1 |5040010887-8 | Standard Stabilizer Bar (22 Rows) 1 33 16020010395-8 | Pressure Washer M12 Media 2
1 |5040010886-0 | Standard Stabilizer Bar (34 and 30 Rows) 1 34 |5558010506-7 | Nut Lock 1
1 |5040010880-0 | Standard Stabilizer Bar (42 Rows) 1 || 35 /6020310882-9 | Hexagonal Head Bolt Inox 5/16" X 3/4" 18F Unc2A Rt 2
2 | 5432010557-1 | Pin Of @1.3/4" X 310,50mm Complete 1 36 | 6020010922-0 | Nylon Belt Pmc 594 - 132 X 32 mm 1
2 | 5432010681-0 | Plain Pin 0f @1.3/4" X 310,50mm 1 37 |5538010651-4 | Tool Box Cover 1
2 | 5432010682-9 | Pin W/Large Lock Of @1.3/4" X 310,50mm 1 || 38 16020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15mm (I8.8 Rt 2
3 15024010298-3 | Smooth Washer @17 X @44 X 4,75mm 2 39 | 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm 2
4 | 5530015627-3 | Support Of Hoses 1 40 1 6020010434-2 | Pressure Washer Inox 5/16" Media 2
5 16020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 1 41 16020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50mm 2
6 | 6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 1 42 15092010573-1 | Tool Box 1
6 | 6020310358-4 | Hexagonal Nut Locking Auto C/Nylon High M39 X 3,00 Mb CI8 Ch.60mm Height 39,00mm 1| 1 || 43 6020030001-0  Male Aperto Button "Thermoplastic" (R.1/4" Unc X 15mm) 1
7 16020317404-0 | Hexagonal Head Bolt M10 X 1,50 X 190mm (I8.8 Rp 4| 4 44 | 5024010075-1 | Smooth Washer #10,3 X 025 X 2,00mm 4
7 | 6020310564-1 | Hexagonal Head Bolt M12 X 1,75 X 220mm (I8.8 Rp 4 || 45| 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm (I8.8 Rt 4
8 | 5530016851-4 | Support for Tool Box 2 46 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 4
9 |5136017317-1 Fixation Small Plate of Support 2 47 15092010572-3 | Complete Tool Box 1
10 | 60200103940 | Pressure Washer M10 Media 6 | 8 | 6 || 48/5040010789-8 | Complete Left Stabilizer Bar 1
11 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 6| 4 48 | 5040010772-3 | Complete Left Stabilizer Bar 1
11 1 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 4 || 48 | 5040010792-8 | Complete Left Stabilizer Bar 1
12 160201301087 | Grease Fitting 1/8" 3
13 | 5332010108-1 | Hitch Shackle Of Stabilizer Bar 1
14 | 6020310900-0 | Hexagonal Head Bolt M10 X 1,50 X 45mm (18.8 Rt 314
15 |1 6020015973-2 | Plate Clamp 314
16 | 6020010723-6 | Nylon Clamp for Pipe and Hose (Pa-5X1) 314112
17 | 6020310299-5 | Hexagonal Head Bolt M10 X 1,50 X 15mm CI8.8 Rt 314
17 1 6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt 6
18 | 5024010466-8 | Smooth Washer #10,3 X @20 X 2,00mm 51416
19 | 5572017307-6 | "U" Beam of Cables Support 2
19 1 5572017181-2 | "U" Beam of Cables Support 2|2
20 | 5572017203-7 | "U" Beam of Cables Support 1
21 15538010163-6 | Cover Of Nipple R.1/2" Bsp(G) 4142
22 | 5108011058-1 | Pipe Of 2650mm W/Nipples Male And Female 1/2" 14F Bsp 2
23 | 5108010948-6 | Pipe 0f 369Tmm W/Nipples 2|2
24 1 5372011069-1 | Hose @1/2" X 6300mm With 1Trg And 1Trf With Male Quickly Coupling 2
25 15108010985-0 | Pipe Of 2425mm W/Nipples 2
26 | 5372011067-5 | Hose @1/2" X 4700mm With 1Trg And 1Trf With Male Quickly Coupling 2|2
27 | 5538010556-9 | Cover For Hoses R.1/2"Bsp(G) X 40mm W/Hexagonal 7/8" 2|2
28 16020311013-0 | Hexagonal Head Bolt M10 X 1,50 X 20mm (18.8 Rt 2
29 | 5136017475-5 | Plate for Fixacién “U” Beam Fixation 1
30 | 6020010394-0 | Pressure Washer M10 Media 4| 4
30 | 6020010395-8 | Pressure Washer M12 Media 4
31 |5332010107-3 | Hitch Shackle Of Stabilizer Bar 1
32 16020310211-1| Hexagonal Head Bolt M12 X 1,75 X 30mm (I8.8 Rt 2

SPGIGAAIR07217 n



Parts Catalog >> BALDAN

« Complete Hitch Drawbar

Items 7 and 8 will accompany item 104 for the 42 Lines version. For other versions, they will follow item 1. L

*Item 10 - See page 45
The Complete Hitch Header (118) consists of all parts listed in this list. However, when sold complete, items 35 to 46 will not accompany it. *Itens 41 and 72 - See page 46

SPGIGAAIR07217 n



>> BALDAN Parts Catalog

« Table Complete Hitch Drawbar

= - | 22|22 s - —| 2/ 2/ 2 2
e Code Product description = = i e e R Code Product description =S| 5|55
= SIEEIEls SEBE
1 |5084010248-0 | Complete Hitch Drawbar 1 30 |5432010530-0 | Lock Pin 0f@1.1/2" X 181,5mm 1
1 |5084010259-6 | Complete Hitch Drawbar 1 31 [6020010453-9 | Smooth Washer M33 @34,00 X @60,00 X 5,00mm (Din 125A) 6
1 |5084010239-1 | Complete Hitch Drawbar 1 32 | 5432010524-5 | Fixing Pin Of Pulley With Lock 1
1 |5084010242-1  Complete Hitch Drawbar 1 || 33/6020010412-1 | Pressure Washer 5/8" Media Industry 1
2 |5572016411-5 | Complete Internal Beam Of Drawbar 1 33 16020010196-3 | Pressure Washer M24 Media ( 10111
2 |5572016339-9 | Internal Beam of Hitch Drawbar 101 34 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 1
2 |5572016369-0 | Complete Internal Large Beam Of Drawbar 1 || 34 16020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25mm (I8.8 Rt 11011
3 16020010723-6 | Nylon Clamp for Pipe and Hose (Shovel-5X1) 5 || 35| 5506010046-1 | Roller W/Roll Of Drawbar 1
4 16020015973-2 | Plate Clamp 5 || 36 | 5432010742-6 | Lock Pin @1.1/2"X 220,5mm 4
5 16020010394-0 | Pressure Washer M10 Media 4 | 4 | 4| 9 || 37|6020130100-1 | Grease Fitting 1/4" 6
6 |6020310900-0 | Hexagonal Head Bolt M10 X 1,50 X 45mm (18.8 Rt 5 || 38 1 5072011600-3 | Articulation Support Arm 1
7 |5528010762-9 | Central Hydraulic System For Opening And Closing 1 1 39 |5072011599-6 | Articulation Lower Arm 1
7 |5528010839-0  Central Hydraulic System For Opening And Closing 1 40 | 5432010528-8 | Lock Pin Of @1.1/2" X 220,5mm 1
7 | 5528010773-4 | Central Hydraulic System For Opening And Closing 1 ||*41]6020055790-8 | Hydraulic Cylinder "0.D" @2" X @4" X 35Tmm(Course) X 595,50mm(Closed) 1
8 |5528010761-0 | Central Hydraulic System Of Drawbar 1 42 15530016776-3 | Support for Hoses 1
9 |5538010556-9 | Cover For Hoses R.1/2"Bsp(G) X 40mm W/Hexagonal 7/8" 2 43 |5558010448-6 | Lock Of Drawbar 1
*10|5272010049-5 | Extension Of Drawbar Hitch 1 || 44 16020130108-7 | Grease Fitting 1/8" 2
11 | 5572016412-3 | Guide Beam Of Drawbar (22 Rows) 1 45 15332010106-5 | Hitch Shackle W/Height Adjustment 1
11 | 5572016340-2 | Guide Beam of Hitch Drawbar 111 46 | 6020310176-0 | Hexagonal Head Bolt M27 X 3,00 X 200mm CI10.9 Rp (Sae 4140) (Phosphated) 2
11 | 5572016541-3 | Guide Large Beam Of Main Frame 1 || 47 |6020015803-5 | Pressure Washer M27 Media 2
12 | 5136015006-6 | Plate UHMW 179 X 79 X 8,00mm 4 48 1 6020310831-4 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.4Tmm H.22,00mm 2
13 | 5506010048-8 | Internal Roller W/Roll Of Drawbar 1111 49 15332010062-0 | Complete Hitch Shackle For Pin Of 249mm 1
13 | 5506010050-0 | Internal Roller W/Roll Of Drawbar 1 || 50 |5432010521-0 | Large Pin With Handle 1
14 | 5432010555-5 | Pulley Articulation Pin 1 51 1 5530015745-8 | Articulation Support 1
15 | 5084010249-9 | Hitch Drawbar (22 Rows) 1 52 16020390301-7 | Lock @5,75 X 50mm 2
15 | 5084010238-3 | Hitch Drawbar(30/34 Rows) 101 53 |5432010520-2 | Small Pin With Handle 1
15 | 5084010243-0 | Hitch Drawbar (42 Rows) 1 || 54 |5530015418-1 | Support 1
16 | 5432010526-1 | Lock Pin Of @#1.1/2" X 150,5mm 2 55 1 5530015416-5 | Lock Upper Support 1111
17 | 5080011375-7 | Bushing @39 X @50 X 30mm 4 55 155300155170 | Lock Upper Support Of Transport 1
18 | 6020310451-3 | Self-Locking Nut With Nylon Upper M30 X 3,50 Ma CI8 Ch.46mm H.32,00mm 8 56 |6020310262-6 | Allen Bolt C/C M8 X 1,25 X 20mm CI12.9 Rt (Phosphated) 8
19 |1 6020310294-4 | Hexagonal Head Bolt M16 X 2,00 X 30mm CI8.8 Rt 8 57 16020010004-5 | Pressure Washer M8 Media 12
20 1 6020010124-6 | Pressure Washer M16 Media 8199 | 9 |585024010673-3 | Smooth Washer @45 X 4,75mm W/Double Hole Of @9mm 4
21 | 5024010239-8 | Smooth Washer @16,5 X 337 X 3,00mm 8 59 |5024010133-2 | Smooth Washer @32 X 345 X 2,00mm 4
22 1 5324010084-0 | Lateral Guide Of Tube 2 60 | 5506010045-3 | Roller Of 332 X @92 X 46,50mm 4
23 1 5324010085-8 | Upper Guide Of Tube 1 61 | 5252010207-8 | Internal Hitch for Transport 1
24 1 5136015005-8 | Plate UHMW 119 X 97 X 8,00mm 4 62 |6020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm (I8.8 Rt 2122
25 1 5530015415-7 | Complete Lock Support For Transport 11111 62 | 6020317427-9 | Hexagonal Head Bolt 1/2" X 1.3/4" 12F W Gr5 Rt 2
25 | 5530015516-1 | Complete Lock Support For Transport 1 || 63 |6020010395-8 | Pressure Washer M12 Media 2122
26 | 6020310988-4 | Hexagonal Head Bolt 1" X 10" 8F Unc1A Gr5 Rp 1 63 | 6020010410-5 | Pressure Washer 1/2" Media Industry 2
26 | 6020310366-5 | Hexagonal Head Bolt M24 X 3,00 X 250mm CI8.8 Rp 111 1| 64 5558010422-2 | Shaft Lock 1
27 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 1 65 | 5024010503-6 | Back Washer Of Ratchet 1
27 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36mm H.19,00mm 11 1| 1|66 |6020310666-4 | French Head Pin @1”X 73,5mm 2
28 | 6020010420-2 | Pressure Washer 1" Media Industry 1 67 |6020050114-7 | Cotterpin 1/4" X 1.1/2" 2
29 1 5530015744-0 | Complete Support 1 68 | 6020312004-7 | Hexagonal Head Bolt 3/4" X 14.1/2" 10F Unc1A Gr5 Rp 6

SPGIGAAIR07217 “



Parts Catalog

« Table Complete Hitch Drawbar

>> BALDAN

E Code

Product description

All

22 Lines

30 Lines

34 Lines

42 Lines

Code

Product description

All
22 Lines

30 Lines

34 Lines

42 Lines

69 | 5252010208-6
70 |5024010325-4
71 | 5044010300-3
*7216020055789-4
73 | 5136015180-1
74 15420010054-1
75 15136015179-8
76 16020010414-8
77 16020310770-9
78 1 6020311010-6
79 15024010161-8
80 | 6020430286-6
81 |5372011309-7
82 |5412010219-5
83 16020010022-3
84 |5372011068-3
85 |5372011311-9
86 |5530015493-9
87 1 6020310563-3
88 15024010075-1
89 1 6020010122-0
90 |6020311257-5
91 |6020030722-7
92 16020310042-9
93 |5226010028-9
94 | 6020310454-8
95 16020251149-2
96 | 53720110667
96 | 5372011064-0
97 15372011282-1
97 |5372011322-4
97 16020251074-7
98 | 6020010024-0
99 |15412010144-0
100/ 5372011308-9
101 5506010047-0
101| 5506010049-6
101 5506010051-8
102 | 6020350857-6
103 | 5080011427-3
104 5138010027-8
105/ 5530016777-1
106 | 6020010403-2
10716020311265-6

External Hitch For Transport

Smooth Washer @26 X @51 X 8,00mm

Fixation Lower Base

Hydraulic Cylinder "0.D" @1.5/8" X 82.1/2" X 162mm(Course) X 454mm(Closed)
Plate UHMW 60 X 130 X 10mm

Allen Bolt M8 X 1,25 X 20mm (18.8 Rt

Plate UHMW 100 X 140 X 10mm

Pressure Washer 3/4" Media Industry

Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm
Hexagonal Head Bolt M6 X 1,00 X 50mm CI8.8 Rp

Smooth Washer @7 X 318 X 2,00mm

Double Piloted Check Valve (Dc10408Tn25)

Hose hydraulic #1/2"W/1Trg and 1Tcg X 1100mm

Nipple R.1/2" Bsp(G) X R.3/4" Unf X 40mm Hexagonal 7/8"

0°Ring 2-114 N3006-90Nbr (15,54)

Hose @1/2" X 3200mm With 1Tcg And 1Trf With Male Quickly Coupling
Hose #1/2” C/1Trg and 1Tcg Sae 100R2At - 1300mm

Support Of Valve

Hexagonal Head Bolt M10 X 1,25 X 20mm CI8.8 Rt

Smooth Washer @10,3 X 325 X 2,00mm

Pressure Washer M6 Media

Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm

Valve Block (Hfb-060801)

Hexagonal Head Bolt M8 X 1,25 X 65mm (18.8 Rp

Complete Oil Divider

Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm

High Pressure Hydraulic Hose 1/2" X 1000mm With 2Trg (Sae T00R2 At - P.T.4000Psi)
Hose #1/2" X 3700mm With 1Trg And 1Trf With Male Quickly Coupling
Hose @1/2" X 5400mm With 1Trg And 1Trf With Male Quickly Coupling
Hose hydraulic @1/2"W/ 1Trf and 1Tcg X 1500mm

Hose hydraulic #1/2"W/1Trg and 1Tcg X 2500mm

High Pressure Hydraulic Hose 1/2" X 3600mm With 1Tcg And 1Trg (Sae 100R2 At -
0°Ring 2-119 N3006-90Nbr (23,47)

Nipple R.1/2" Bsp X R.1.1/16" Un X 55mm Hexagonal 1.1/4"

Hose #1/2” (/1Trg and 1Tcg Sae 100R2At - 1000mm

Roller 0f @100 X @130 X 136mm

Roller F@100 X @130 X 122mm

Pulley 3100 X @130 X 118mm

Bearing 6309 2Rs1 1°Line

Bushing 045,20 X @54 X 1,21Tmm

Wrench For Nut 74mm - Rippled 60mm

Hoses and Hitches Support

Pressure Washer M20 Media

Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm

—
o= N =

—
So~

SN NSNNRAR S AN RR NN

_—_ww

NN = —

5432010235-1
5024010386-6
6020390919-8
6020250563-8
6020055442-9
52080128827
5530016785-2
6020311206-0
6020317435-0
6020055928-5
50840102472
50840102588
50840102448
50840102529

Pin 32" X 220mm

Smooth Washer @51 X @98 X 4,75mm

Lock @8 X 65mm

Straight Handle 7/8" Pin With Thread

Chain 3/4" Galvanised Peca S/18 Links 110 X 69
Water Hopper

Water Hopper Support

French Head Bolt M10 X 1,50 X 40mm CI8.8 Rt
Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177mm H.10,00mm
Corote Resfriar 26 Liters (Cod.700147)
Complete Hitch Drawbar(22 Rows)

Complete Hitch Drawbar(30 Rows)

Complete Hitch Drawbar(34 Rows)

Complete Hitch Drawbar(42Rows)

SWW = = N s

SPGIGAAIR07217 m




>> BALDAN Parts Catalog

« Hitch Drawbar Extension

All

Code Product description

5272010046-0 | Extension of Front Gang

6020311143-9 | Hexagonal Head Bolt 1" X 9" 8F Unc1A Gr5 Rp
6020010420-2 | Pressure Washer 1" Media Industry

6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm
5044010302-0 | Internal Tube Base

5136015035-0 | Fixation Lower Plate W/Hole

6020010395-8 | Pressure Washer M12 Media

6020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25mm CI8.8 Rp
6020310738-5 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm
10 | 5296010019-0 | Spindle @5/8" X 130mm

11 | 6020250307-4 | Helical Spring @32 X @44 X 142mm

12 |5530015427-0 | Hitch Drawbar Lock Support

13 16020010013-4 | Retaining Oring

14 | 50240100727 | Smooth Washer @26 X 40 X 2,00mm

15 | 5432010552-0 | Flat Pin @#1" X 321mm

16 | 5080011413-3 | Bushing @27 X @38 X 104mm

17 1 6020050114-7 | Cotterpin 1/4" X 1.1/2"

18 |5432010551-2 | Flat Pin @1" X 87mm

19 | 5432010553-9 | Flat Pin @#37,50 X 343mm

20 | 5024010130-8 | Smooth Washer @39 X @66 X 4,75mm

21 16020050116-3 | Cotterpin 1/4" X 2"

*2216020055791-6 | Hydraulic Cylinder "0.D" @1.5/8" X #2.1/2" X 62mm(Course) X 357,50mm(Closed)

vo~Nau s wN = |tem

N N T L SIS RN =33 NU NN NN S S

« Divider Valve

Code Product description

6020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25mm (18.8 Rt

5530018721-7 | Triple Flow Divider Left Bracket

5530018720-9 | Triple Flow Divider Right Bracket

5024010466-8 | Smooth Washer #10,3 X @20 X 2,00mm

6020010394-0 | Pressure Washer M10 Media

6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm

6020071905-3 | Flow Divider (Three Stages) (02014939 Pld20/3/Cs-Ge/11,2-Gd/11,2-Gd/11,2-Gd)
6020270120-8 | Nipple Mf.3/4" Bsp-Or C/Cn Reb Hex X Mf.1/2” Bsp Jic Comp.44,70mm
6020015868-0 | Copper Ring 22.0 X 27.0 X 1.5mm

5412010281-0 | Nipple 1/2" 14Fpp Bsp X 1/2" 14Fpp Bsp Rotating Special
5412010262-4 | Nipple R.1/2" 14F Bsp(G) X R.1/2" 14F Bsp X 47mm - W/Hex. 1”(Especial)

voNaUv A wN = |tem

—_Nw=ohabss o= Al

—_ —
— o

SPGIGAAIR07217 “



Parts Catalog >> BALDAN

® DraWbar CY|Inder 6020055789'4 S Code Product description =
Repair Kit LENIORS
1 Gasket Std 2500-2000 1
2 Guide Ring W2-2500-500 (#2.1/2" x 1/2") 1
3 0°Ring 2-126 (92.1/2" x 1/2") 1
E®m 4 Guide Ring 6W8-1675-495 (02.1/2" x 1/2") 1
< L 5 00338 b hack8-330 1
T = 6 0°Ring 2-330 (53,34 x @5,33mm) 1
% Z 7 Gasket B 1870-1625-375B (053,34 x 85,33mm) 1
Y L_||J 88 Cleaner D-1625 1
/- 16020190193-9 | Repair Kit Leniors J003328 1
For the purpose of replacing parts, please check the
cylinder liner for - The Baldan Code, the Code and name
of the manufacturer and the date of manufacture.
4 DraWbar Cyllnder 6020055790'8 E Code Product description =
Repair Kit LENIORS
1 Gasket Std 3120-3375 (@3.3/8" x @ 4" x 5/16") 2
r 2 Guide Ring W2-4000-500 (@4" x 1/2") 1
3 0°Ring 2-342 (#91,44 x @5,33mm) 1
— 4 J007389 Parback 8-342 1
< @ 5 Guide Ring W2-2250-500 (#2.1/4" x 1/2") 1
=0 ; 6 Gasket B 2500-2000-375B (@2x@2-1-2x3-8) 1
g A 7 Cleaner D-2000 1
ol - 16020190207-2 | Repair Kit Leniors J007389 1
Y 4 7
: 7 7
/ K_\Z" ?ﬁ%q:"\_

LG

For the purpose of replacing parts, please check the

cylinder liner for - The Baldan Code, the Code and name
of the manufacturer and the date of manufacture.

SPGIGAAIR07217 m



>> BALDAN Parts Catalog

« Planting Rows

Code Product description

All

2517012605-2 | Smaller Right Pantographic Line With Selenium System With 22” Smooth Cutting Disc
2517012606-0 | Largest Left Pantograph Line with Selenium System and 22” Smooth Cutting Disc
5124010799-0 | Complete Row With Depth Wheel Excentriw/Oscilating With Wheel Type "V"
6020317495-3 | Hexagonal Head Bolt M12 X 1,75 X 90mm (I8.8 Rp

6020010395-8 | Pressure Washer M12 Media

6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm

5068010163-6 | Pantograph Fixing Clamp

6020030726-0 | Universal Seed Funnel With Hole For Sensor (413mm)

5052010071-4 | Selenium Seed Spout with Sensor Hole

5432010756-6 | Lock Pin - For vSet

6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special)

5052010070-6 | Complete Selenium Spout With Hole For Sensor

N R P Y

*Itens 1and 2 - See page 48
*Item 3 - See page 52

Note: Quantities vary according to the number of Lines.

SPGIGAAIR07217



Parts Catalog >> BALDAN

« Pantographic Line With Selenium System

*Item 1 - See page 51
*|tem 2 - See page 50 | s |

SPGIGAAIR07217 m




>> BALDAN

« Table Pantographic Line With Selenium System

Parts Catalog

SPGIGAAIR07217 m

£ L. —_ [ — 13 — (-5 —

o Code Product description = | 3 E; g Code Product description =| 3 g
[ ] B &
E | = E| =
el vl

*1 15530017451-4 | Selenium Curved Nozzle Dispenser Holder 1 42 |5566010312-0 | Rod Coulter Disc 2

*2 15530016358-0 | Right Support Of Seed Double Disc (16" X 4,00mm)Cubo Complete 1 43 16020310530-7 | Pin @5/8"X 208mm 1

*2 15530016361-0 | Left Support Of Seed Double Disc (16" X 4,00mm) Complete Hub 1 44 16020050113-9 | Cotterpin 1/4" X 1.1/4" 2

3 16020310211-1 | Hexagonal Head Bolt M12 X 1,75 X 30mm CI8.8 Rt 2 45 16020130100-1 | Grease Fitting 1/4" 3

4 16020010395-8 | Pressure Washer M12 Media 2 46 |5204010447-0 | Complete Hub With Coulter Disc 22" (Coulter Disc Blade Of 22" X 5mm) 1

5 |5052010070-6 K Complete Selenium Spout With Hole For Sensor 1 47 16020310347-9 | Pin Of Row Fixation 4

6 |6020317455-4 | French Head Bolt M6 X 1,00 X 16mm CI8.8 Rp 2 48 15080010967-9 | Support Internal Bushing 8

7 15530016935-9 | Complete Hose Support 1 49 16020015832-9 | 0°Ring 2-017 N3006-90Nbr (#17,17 X @1,78mm) 8

8 1 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm 2 50 |5530016356-3 | Front Articulation Support 1

9 1 5530018387-4 | Transmission Cable Support 1 51 | 5024010239-8 | Smooth Washer #16,5 X @37 X 3,00mm 4

10 |6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (18.8 Rt 2 52 |5432010110-0 | Flat Pin 1779mm 1

11 | 6020310210-3 | Hexagonal Head Bolt M12 X 1,75 X 60mm CI8.8 Rt 4 53 |6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special) 4

12 |6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm 6 54 |5468010291-3 | Spring Handle 1

13 |5124010806-6 | Small Left Pantographic Row Of Seed 1 55 16020310586-2 | Pin #12,7 X 30mm 2

13 |5124010807-4 | Large Right Pantographic Row Of Seed 1 56 | 5530015389-4 | Upper Support Of Row 1

14 16020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm CI8.8 Rp 2 57 15530015391-6 | Lower Support Of Row 1

15 |6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 7 58 |6020251812-8 | Traction Helicoidal Spring @31 X @45 X 253mm 1

16 | 6020310184-0 | Hexagonal Head Bolt M12 X 1,75 X 50mm CI8.8 Rp 2 59 |5080010227-5 | Bushing 0f @16 X @25 X 39mm(Galvanised) 2

17 | 6020317457-0 | French Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 2 60 |6020310590-0 | Pin @1/2”X 108mm 1

18 |6020350104-0 | Bearing F-110867-10 Hexagonal Hole 3/4" 1 61 |6020010124-6 | Pressure Washer M16 Media 4

19 |5024010073-5 | Smooth Washer 38,5 X 320 X 2,00mm 2 62 | 5530015396-7 | Fixation Small Support Of Row 1

20 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 7 62 | 5530015397-5 | Fixation Large Supportof Row 1

21 | 6020250412-7 | Steel Plate Bearing 03.52 Mst 2 63 | 6020317543-7 | Hexagonal Head Bolt M16 X 2,00 X 110mm CI8.8 Rp 4

22 |5530015388-6 | Support Of Coulter Disc 1 64 | 6010602664-8 | Fixation Shank Of Pantographic 2

23 | 6020310345-2 | Hexagonal Head Bolt M16 X 2,50 X 45mm (18.8 Rt Wth Point 2 65 |6020310437-8 | Hexagonal Head Bolt M10 X 1,50 X 35mm C18.8 Rt 6

24 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 6 66 | 6010602808-0 | Cutting Disc Flange 1

25 | 5124010745-0 | Coulter Disc (Plain Disc Blade 22" X 5mm) 1 67 | 28654174140 | Coulter Plain Disc Blade 22" X 4,75 CH Rd 80mm + 6H Rd 10,3mm D=145mm Double Bevel 1

26 |6020059814-0 | Flexible Transmission Cable 1190mm For Selenium Doser 3/4” Hex Shaft 1 68 | 5204010500-0 | Complete Large Hub 1

26 | 6020059945-7 | Flexible Transmission Cable 1340mm For Selenium Doser Hex Shaft 3/4”Rel. 1:1 1 69 | 6020010394-0 | Pressure Washer M10 Media 6

27 16020310042-9  Hexagonal Head Bolt M8 X 1,25 X 65mm (I8.8 Rp 3 70 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 6

28 |6020059235-5 | Upper Gearbox Ratio 1:2 Pinion 13 Teeth 1 71 | 5096010028-7 | Hub Cap 2

29 |6020059085-9 | Upper Gearbox Ratio 1:2 1 72 | 5024010289-4 | Smooth Washer 320 X @58 X 8,00mm 2

30 |5024010059-0  Smooth Washer #16,5 X @29 X 1,2Tmm 1 73 | 5080011348-0 | Bushing Of @#19,50 X 2" X 18mm 2

31 16020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 6 74 | 6020010403-2 | Pressure Washer M20 Media 2

32 | 6010600980-8 | Back Bushing 2 75 |5204010363-5 | Large Hub Of Coulter Disc 1

33 16020250222-1 | Helical Spring @43 X @67 X 200mm 2 76 |6020130108-7 | Grease Fitting 1/8" 1

34 |5232011564-7 | Bar Shaft @1.3/4" X 294mm With Washer 1 77 |5232012009-8 | Eixo M20 X 186mm 1

35 | 6020310478-5 | Heavy Elastic Pin @6 X 60mm 1 78 | 5080020761-1 | Bushing 0f @19,1 X @40 X 15mm 2

36 | 6020310486-6 | Heavy Elastic Pin @10 X 60mm 1 79 | 6020350007-9 | Bearing 6206(Skf-Nsk-Timken) 2

37 | 6020317450-3 | Hexagonal Head Bolt M16 X 2,00 X 220mm CI8.8 Rp 1 80 | 6020350201-2 | Retainer @40,00 X 362,00 X 12,00mm 2

38 |5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 2 81 |5052010071-4 | Selenium Seed Spout with Sensor Hole 1

39 | 5530015824-1 Spring Rod Support 1 82 |5432010756-6 | Lock Pin - For vSet 1

40 | 5080011488-5 | Bushing 0f#16,2 X #26,5 X 143,5mm 1 53 16020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special) 1

41 |5530015823-3 | Cutting Disc Support 1




Parts Catalog

>> BALDAN

« Support Double Disc Of Seed

Code

Item

Product description

All

Right

Left

5530016359-8
5530016360-1
6020317475-9
5024010075-1
5352030056-9
5352030057-7
6020010394-0
6020310822-5
5204010449-6
5204010450-0
10 |5024010024-7
11 |5352010069-1
12 |6020310528-5
13 |5530016357-1
14 |6020317495-3
15 |6020310847-0
16 | 5464010534-0
17 |5352010070-5
18 |5324010093-9
19 |6020312502-2
20 | 6020310127-1
21 | 2859397356-7
22 | 5204010451-8
22 | 5204010452-6
23 | 6020010004-5
24 16020310454-8
25 |5204010453-4
26 | 6020056005-4
27 16020350933-5
28 | 5420010098-3
28 | 5420010099-1
29 | 6020011053-9
30 | 6020010095-9
31 |5096010050-3
32 16020010289-7

oSNV WN = =

Right Support of Seed Double Disc

Left Support of Seed Double Disc

Hexagonal Head Bolt M10 X 1,50 X 30mm (I8.8 Rt

Smooth Washer @10,3 X @25 X 2,00mm

Internal Left Scraper Of Disc

Internal Right Scraper Of Disc

Pressure Washer M10 Media

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

Complete Right Hub (Coulter Disc Blade 16" X 4mm)

Complete Left Hub (Plain Disc 16" X 4mm)

Smooth Washer @20 X 338 X 1,21Tmm

Scraper Of Double Disc V7

Heavy Elastic Pin @6 X 20mm

Fixation Support

Hexagonal Head Bolt M12 X 1,75 X 90mm (I8.8 Rp

Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
Protection Of Seed Double Disc

Scraper

Guide Of Funnel

Bolt N°10 X 1/2" 24F Unc2A Gr2 Rt

Bolt M8 X 1,25 X 20mm (8.8 Rt

Coulter Plain Disc Blade 16 X 4,00 Hc Rd 80mm + 6H Rd 8,7mm D=115mm Single Bevel
Right Disc Hub

Left Disc Hub

Pressure Washer M8 Media

Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm

Hub 0f @136 X 41mm

Dual Ball Races Bearing Cap 5204Kp52-Sp6 (1°line)

Sphere Bearing Double Row 5204Kp52-Sp6(1° Line)

Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Right (Special)
Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Left (Special)
Retaining Ring |-047 G-502-047-01

Gascket Ring 047X 052X 2mm

Hub Cap

Retaining Ring |-55 G502-055-01 (Without Reinforcement)

N—m—m o WWaN—= A2 o oo N =

—_
N

NMNNN =SSN o= N

—_

SPGIGAAIR07217 m



>> BALDAN Parts Catalog

« Selenium Doser Support

All

Code Product description

6020059369-6 | Selenium Gravity Acion Perif Nac/Int Set With Disk Kits

6020130313-6 | Trim W/Smaller Nozzle - Selenium

5530016729-1 | Selenium Dosing Joint Support

6020310522-6 | Hex Head Screw M6 X 1.00 X 40mm CI8.8 Rt

6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
6020317453-8 | Hexagonal Head Bolt M8 X 1,25 X 40mm (8.8 Rp

6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm
6020110135-5 | Quick Snap Closure

6020317403-1 | Hexagonal Head Bolt M5 X 0,80 X 16mm (I8.8 Rt

10 |5024010423-4 | Smooth Washer @5,5X312,7 X 1,21mm

11 |6020310757-1 | Self-Locking Nut With Nylon M5 X 0,8 Ma CI8 Ch.8mm Alt.5,00mm

12 |5530016531-0 | Seed Distributor Support

13 | 6020317446-5  Hexagonal Head Bolt M10 X 1,50 X 80mm CI8.8 Rp

14 |5024010719-5 | Washer 0f32 X 10,2 X 0,9mm

15 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177mm H.10,00mm
16 | 6020390308-4 | Lock Nma - Type "R" #4,5 X 80mm

17 | 6020072095-7 | Selenium Sd Peripheral Drive Doser - 1030025

18 | 6020059022-0 | Kit Disc/Rings Selenium Corn 28F- 2020094

19 16020059023-9 | Selenium Kit Discs/Rings Soy 40F 2020136

v N A wN = |tem

—_—m m A N, LS NNN_L,NNNNN S

SPGIGAAIR07217 n




Parts Catalog >> BALDAN

« Row W/ Eccentric/Oscilating Depth Wheel and “V”Wheel Complete

SPGIGAAIR07217 ﬂ



>> BALDAN

« Table Row W/ Eccentric/Oscilating Depth Wheel and “V”Wheel Complete

Parts Catalog

§ Code Product description = 5 Code Product description =
1 15530014335-0 | Complete Support "V" Wheel 1 44 16020310501-3 | Heavy Elastic Pin @5 X 32mm 1
2 1 6020250318-0 | Helical Spring @23 X @31 X 106mm 1 45 | 60202505743 | Helical Spring @22,5X 28,5 X 37mm 1
3 15530016291-5 | Articulation Support Of Oscillating Wheel Row 1 46 |5232011987-1 | Articulation Shaft With Bushing 1
4 160203109795 | Hexagonal Head Bolt M12 X 1,75 X 110mm CI8.8 Rp 1 47 |5530014328-7 | Articulation Support Of Depth Wheel 1
5 |5080010945-8 | Adjustment Excentric Bushing Compactor Wheel 2 48 |5530016292-3 | Welded Articulation Support 1
6 | 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 1 49 | 5432010660-8 | Pin #15,80 X 74,5mm 1
7 16020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25mm CI8.8 Rp 2 50 |5080011650-0 | Bushing Of #18,8 X #26,1 X 10,5mm 2
8 6020010395-8 | Pressure Washer M12 Media 2 51 |6020010252-8 | Retaining Oring 1
9 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm 2 52 |5530016293-1 | Spring Articulation Support 1
10 |5024010323-8 | Smooth Washer @27 X @44,5 X 4,75mm 12 || 53 |5232011986-3 | Shaft @25 X 244mm 1
11 | 5124010797-3 | Complete Right Row Of Depth Wheel 1 54 |6020310042-9 | Hexagonal Head Bolt M8 X 1,25 X 65mm CI8.8 Rp 1
12 |5124010798-1 | Complete Left Row Of Depth Wheel 1 55 16020310508-0 | Heavy Elastic Pin @8 X 40mm 1
13 |6020310502-1 | Heavy Elastic Pin @5 X 24mm 1 56 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 1
14 |5080010423-5 | Bushing Of Handle 1 57 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm CI8.8 Rt 16
15 |5468010289-1 | Wheel Handle "V" 1 58 |6020010825-9 | Large Rim Of Compactation Wheel 4
16 | 6020250233-7 | Helical Spring #16,8 X 020 X 34mm 1 59 |6020030183-0 | Compactation Wheel 100-12(Large) 2
17 |5530016410-1 | Articulation Support Of "V" Wheel 1 60 | 6020010004-5 | Pressure Washer M8 Media 8
18 | 5008010224-8 | Adjustment Handle Of Pressure Spring 1 61 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 8
19 |6020430203-3 | Handle Pma 330 Thread 3/8" X 16 Fios 1 62 | 6020310299-5 | Hexagonal Head Bolt M10 X 1,50 X 15mm CI8.8 Rt 2
20 | 5558010358-7 | Adjustment Lock Of Handle 1 63 | 6020010394-0 | Pressure Washer M10 Media 2
21 16020311241-9 | French Head Pin @9,8 X 33mm 2 64 | 5024010075-1 | Smooth Washer 310,3 X @25 X 2,00mm 2
22 | 6020050099-0 | Cotterpin 1/8" X 3/4" 2 || 65 |5080011257-2 Bushing Of @20 X @25 X 31Tmm 2
23 1 6010602527-7 | Fixation Lock Of Wheel Type "V" 1 66 | 5530016295-8 | Left Wheel Support 1
24 | 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt 2 || 66 |5530016297-4 Right Wheel Support 1
25 | 6020010394-0 | Pressure Washer M10 Media 2 67 | 6020030756-1 Bushing Mu Tfp 25 28 30 (P001Ag02500T03000) 4
26 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 2 68 | 6020311000-9 = Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt 8
27 15232011186-2 | Shaft Of Wheel Type "V" Regulating 1 69 |6020010402-4 | Pressure Washer 1/4" Media Industry 8
28 | 6020059512-5 | Hub Cap 4 70 | 6020050640-8 ' Hub Cap 2
29 |5080020710-7 | Bushing Of @15 X #22,22 X 12mm 4 || 71 16020310738-5 Hexagonal Nut5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm 1
30 | 5498090024-2 | Spare Compaction Wheel 2 71 | 6020310833-0  Hexagonal Nut 5/8" 11F Esq Unc Gr5 Ch.1.1/16" Height 11,00mm 1
31 16020130100-1 Grease Fitting 1/4" 2 72 |5024010330-0 Smooth Washer #38,8 X @50,2 X 4,00mm 2
32 |6020310736-9 | Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm 1 73 | 5024010154-5 | Smooth Washer @16 X 29 X 3,00mm 2
32 16020310737-7 | Hexagonal Nut 9/16" 18F Rf/Esq Unf Gr5 Ch.7/8" Height 12,50mm 1 74 16020350867-3 | Sphere Rigid Bearing 6204 (Skf-Nsk-Timken) 4
33 | 6020317477-5 | Hexagonal Head Bolt M8 X 1,25 X 30mm (I8.8 Rt 8 75 |5204070028-5 Depth Wheel Hub 2
34 | 5498090018-8 | Deph Wheel 2 76 | 6020190098-3 | Gascket @50,3 X #73,5 X 1/64" 2
35 |5204010511-5 | Complete Left Wheel Hub 1 77 160203502047 | Retainer 325,00 X 347,00 X 10,00mm 2
35 | 5204010512-3 | Complete Right Wheel Hub 1 78 |5232010948-5 | Complete Right Shaft Of Row 1
36 |6020010004-5 | Pressure Washer M8 Media 24 || 78 | 5232010957-4| Complete Left Shaft Of Row 1
37 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13mm H.6,50mm 24 || 79 | 5288020025-9| Wheel Ring 4
38 | 5024010051-4 | Smooth Washer @16 X @44 X 1,21mm 2 || 80 | 5204110018-4| Complete Hub Of Wheel 2
39 | 5530016294-0 | Complete Support Of Right Wheel 1 81 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 8
39 |5530016296-6  Complete Support Of Left Wheel 1 82 |6020010808-9 Rim 300 X 25mm 2
40 |6020010412-1/ Pressure Washer 5/8" Media Industry 2 83 |6020350211-0 | Retainer 322,00 X #35,00 X 6,70mm 4
41 | 6020310179-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt 2 84 |6020350871-1| Sphere Rigid Bearing 6202 (Skf-Nsk-Timken) 4
42 | 5468010305-7 | Puxador Da Roda "V". 1 85 |5204110017-6 | Wheel Hub 2
43 | 5080010943-1 Bushing Of Handle 1 86 | 5080020655-0 Bushing Of @16 X @25 X 22mm 2

SPGIGAAIR07217 B



Parts Catalog >> BALDAN

« BCE Electrical System for Clutch Drive

BNFE \

T
3

[
s
In:e

=
o

ﬂ.l o~ o < ~
E . . ~ o~ o~ <
e K Code Product description S 8 88
# = 5| G| 6|5
9 1 |6020310684-2 | Control Panel SP GIGA 1 1 1 1
2 |6020055556-5 | Command Cable Set SP GIGA 4M Tractor 1 1 1 1
/9 3 |6020055626-0  Command Cable Set SP GIGA 8,2M 1
3 16020055557-3 | Command Cable Set SP GIGA 10,2M 1 1
*x 3 16020055631-6 | Command Cable Set SP GIGA 13,8M 1
11 4 | 6020055627-8 | Command Cable Set SP GIGA 3,8M 1
4 16020055620-0 | Command Cable Set SP GIGA 4,8M 1 1
4 16020055632-4 | Command Cable Set SP GIGA 6,7M 1
!ﬂﬂ 5 |6020310689-3 | Command Panel (14 To 22 Rows) 1
& & & 5 16020310685-0 | Command Panel SP GIGA 1T 1)1
6 | 6020055625-1 | Power Cable Set SP GIGA 3,5M 1
6 | 6020055619-7 | Power Cable Set SP GIGA 5M 1 1
6 | 60200556308 | Power Cable Set SP GIGA 6,5M 1
7 |6020055555-7 | Power Cable Set Tractor 1 1 1 1
8 | 6020055624-3 | Power Cable Set SP GIGA 8,5M 1
E@ 8 |6020055553-0 | Power Cable Set SP GIGA 10M 1 1
8 |6020055629-4 Power Cable Set SP GIGA 14M 1
9 16020055628-6 | Clutch Cable Set 4M 2
10 10 10 9 1 6020055621-9 | Clutch Cable Set 3,5M 2 2
9 1 6020055633-2 | Clutch Cable Set 5,5M 2
— - —— - - - 10 | 6020090646-5 | Clutch 200Cs Mp Fe Bx Vd 12C¢(01-0003-0122) 3/3(3]3
*Quantities of all items in this list will vary depending on each machine’s configuration. *11 | 60200585286 | Key End Of Course (Xck-M 106) N I IR

SPGIGAAIR07217 m



>> BALDAN

Parts Catalog

« Lights and Headlights Electrical Connection System

Code

Product description

-+ = E———
/

e wWwwwN N = = tem

6020058467-0
6020058715-7
6020058468-9
6020058662-2
6020058768-8
6020058469-7
6020058663-0
6020058021-7
6020058022-5

Electric Cable - LED Headlight 6,2m Spgiga 34 and 22 Rows
Electric Cable - LED Headlight 6,2m Spgiga 42 Rows
Flashlight-headlights Cable Spgiga 34 Rows
Flashlight-headlights Cable Spgiga 42 Rows
Flashlight-headlights Cable Spgiga 22Rows - Tractor
Flashlight-headlights Cable Spgiga 34 Rows - Tractor
Flashlight-headlights Cable Spgiga 42 Rows Tractor

Tractor Trailer Male Socket

Tractor Trailer Female Socket

N

e —= O

SPGIGAAIR07217




Parts Catalog

« Electronic System PM400

Item

Code Product description

All

Giga 30
Giga 34

6020055953-6 | Cable 22 Rows Seed 3 Parts Spgiga Lateral Left (K100022)
6020057929-4 | Cable 30 Rows Seed 3 Parts Spgiga Lateral Left (K100030)
6020055955-2 | Cable 34 Rows Seed 3 Parts Spgiga Lateral Left (K100034)
60200559544 | Cable 22 Rows Seed 3 Parts Spgiga Central (K100022)
6020057930-8 | Cable 30 Rows Seed 3 Parts Spgiga Central (K100030)
6020055956-0 | Cable 34 Rows Seed 3 Parts Spgiga Central (K100034)
6020055564-6 | Cable 22 Rows Seed 3 Parts Spgiga Lat Direita (K100022)
6020055572-7 | Cable 30 Rows Seed 3 Parts Spgiga Right (K100030)
6020055576-0 | Cable 34 Rows Seed 3 Parts Spgiga Lateral Right (K100034)
6020210065-4 | Kit Console Pm400 Unique (010010046)

6020015870-1 | Antenna Gps Agrosystem(040060001)

6020210057-3 | Photoelectric Sensor Kit(030010010))

6020210108-1 | Kit Pm400 Giga Baldan - Frame 22 With 14 Rows (10071042)
6020210110-3 | Kit Pm400 Giga Baldan - Frame 22 With 18 Rows (10071044)
6020210111-1 | Kit Pm400 Giga Baldan - Frame 22 With 19 Rows (10071045)
6020210112-0 | Kit Pm400 Giga Baldan - Frame 22 With 21 Rows (10071046)
6020210113-8 | Kit Pm400 Giga Baldan - Frame 22 With 22 Rows (10071047)
6020210278-9 | Kit Pm400 Giga Baldan - Frame 22 With 20 Rows (010071230)
6020210279-7 | Kit Pm400 Giga Baldan - Frame 22 With 16 Rows
6020210135-9 | Kit Pm400 Giga Baldan - Frame 30 With 18 Rows (010071069)
6020210136-7 | Kit Pm400 Giga Baldan - Frame 30 With 22 Rows (010071068)
6020210137-5 | Kit Pm400 Giga Baldan - Frame 30 With 24 Rows (010071067)
6020210138-3 | Kit Pm400 Giga Baldan - Frame 30 With 27 Rows (010071065)
6020210139-1| Kit Pm400 Giga Baldan - Frame 30 With 26 Rows (010071065)
6020210140-5 | Kit Pm400 Giga Baldan - Frame 30 With 29 Rows (010071064)
6020210141-3 | Kit Pm400 Giga Baldan - Frame 30 With 30 Rows (010071063)
60202101146 | Kit Pm400 Giga Baldan - Frame 34 With 20 Rows (10071048)
6020210115-4 | Kit Pm400 Giga Baldan - Frame 34 With 26 Rows (10071049)
6020210116-2 | Kit Pm400 Giga Baldan - Frame 34 With 28 Rows (10071050)
6020210117-0 | Kit Pm400 Giga Baldan - Frame 34 With 31 Rows (10071051)
6020210118-9 | Kit Pm400 Giga Baldan - Frame 34 With 34 Rows (10071052)
6020210280-0 | Kit Pm400 Giga Baldan - Frame 34 With 33 Rows
6020210281-9 | Kit Pm400 Giga Baldan - Frame 34 With 30 Rows

00OOOOOOOO@OOOOmwDODOOOOOOOOOOOOOOOOOOOJ;O\M-B#-DWWWNNN—\—\

6020051184-3 | Unique Cable T0M With Extension Inductive Unique (020010552)
6020055587-5 | Unique Cable 12M With Extension Inductive Unique (020010065)

—|Giga 22

—_

—_

PR

—_

—_—_

>> BALDAN

*Quantities of all items in this list will vary depending on
each machine’s configuration.

SPGIGAAIR07217




>> BALDAN Parts Catalog

1 |6020015870-1 | Antenna Gps Agrosystem(040060001) 1

2 16020056036-4 | Iso Cable Conex Tractor 20M (020011000) 1

*3 16020210057-3 | Photoelectric Sensor Kit(030010010)) -

4 16020250732-0 | Control Module Master(030010029) 1

- 5 16020056037-2 | Cabo Do Modulo De Controle Master (030010018) 1
6 | 6020056035-6 | Control Cable 4 Channels (030010027) 1

e el v v 7 | 6020250733-9 | Module WSMB To 18 Rows (030010036) 2
8 |6020056038-0 | Cabo De Modulo WSMB (030010021) 2

9 16020370276-3 | Intelliag System For Planter Monitoring 42/39 Rows (10080033) 1

9 16020370277-1 | Intelliag System For Planter Monitoring 42/42 Rows (10080032) 1

9 160203702780 | Intelliag System For Planter Monitoring 42/34 Rows (10080034) 1

e 9 16020370279-8 | Intelliag System For Planter Monitoring 42/32 Rows (10080035) 1

9 16020370280-1 | Intelliag System For Planter Monitoring 42/26 Rows (10080036) 1

*Quantities of all items in this list will vary depending
on each machine’s configuration.

SPGIGAAIR07217




Parts Catalog

« Stickers (Hoppers)

SPGIGAAIR07217

>> BALDAN

Item

Code

Product description

All
30 Lines
34 Lines
42 Lines

Voo NOY LTS WN =

6020080196-5
6020080149-3
6020080198-1
6020080155-8
6020080199-0
6020080152-3
6020079538-8
6020080149-3
6020080161-2
6020080199-0
6020080152-3
6020072290-9
6020080172-8
6020080161-2
6020080198-1
6020080155-8
6020080199-0
6020071879-0
6020079538-8
6020080149-3
6020080156-6
6020080199-0
6020080152-3
6020080198-1
6020080155-8
6020079513-2
6020095942-9
6020080158-2
5206010221-0

Giga Air Baldan Decal(110 X 2380mm)
Baldan Graphic Decal (110 X 1950mm)
Giga Air Decal(160 X 1000mm)

Baldan Decal (160 X 1000mm)

Stickers Giga Air(160 X 870mm)

Stickers Baldan (160 X 870mm)

Stickers Giga Air Baldan (110 X 1950mm)
Baldan Graphic Decal (110 X 1950mm)
Stickers Graphics Baldan(110 X 1950mm)
Stickers Giga Air(160 X 870mm)

Stickers Baldan (160 X 870mm)

Sticker Giga Air Baldan (110 X 1950mm)
Stickers Graphics Baldan(110 X 1950mm)
Stickers Graphics Baldan(110 X 1950mm)
Giga Air Decal(160 X 1000mm)

Baldan Decal (160 X 1000mm)

Stickers Giga Air(160 X 870mm)

Sticker Grey (200 X 870mm)

Stickers Giga Air Baldan (110 X 1950mm)
Baldan Graphic Decal (110 X 1950mm)
Stickers Giga D Baldan(110 X 2380mm)
Stickers Giga Air(160 X 870mm)

Stickers Baldan (160 X 870mm)

Giga Air Decal(160 X 1000mm)

Baldan Decal (160 X 71000mm)

Stickers Baldan (140 X 280mm)

Emblem 99,8 X 189, Tmm

Stickers Baldan(100 X 800mm)

Sticker Instruction Manual Warning

N N 22 Lines

AN NN
NN BSWWW

NNOONBN

— N NN




>> BALDAN Parts Catalog

« Stickers (Hoppers)

A~ —, —EB0—
GIGA AIR GIGA AIR
5 o5
R > e 2

Itens 2,8,9,13, 14,20 and 21

GIGA AIR

Itens 3, 5,10, 15,17, 22 and 24

>> BALDAN

Itens 4,6, 11,16, 18,23,25and 28

ET T
Item 29

SPGIGAAIR07217 m



Parts Catalog

« Stickers (Right Side Frame)

SPGIGAAIR07217

>> BALDAN

Code

Product description

AW =] ltem

5206010309-7
5206010307-0
5206010310-0
5206010304-6
5206010277-5

Sticker Platform Warning (107 X 145mm)

Sticker Of Gear And Chains Warning (145 X 150mm)
Sticker Disc Warning (150 X 95mm)

Sticker Change Of Qil For Speed Box(135 X 200mm)

Sticker - Warning - Place The Depth Limitator Ring On The Piston Rod For Conventional Seeding (175 X 100mm)

2 b B AQ

*Ngo perniita peesoas sobre 8
manuina ou trator quando astes
estiverem em aperagio.

* Mantenha peseoas distantes oo
equipaments em operagio.

A WWARNIN Y. D

= Do nat allow riders on angine ar [« Na permita que persanas gueden

‘ractor when they ars nunning, | ariba del squipe o del tractor
e T cuando las mismes estean en

_ 3 opercian
Enpinecpecate, = Wenienga kae personas apartadas
cuandn ¢l cquipo  estd en

e

Mamicnnase sempre ionge gos

Attt otbeas 8 1A o),

o8 mesmeos sao afiedos £ podem

Arovocar atidenes.

ol procsdur qualguer weigs s ~ Ul Somarda il srginat s mbrioa,
ot v i rm oz cont ol

4\ ATTENTION A\ ATENCION

“Hasp wway of| & distancla dé los
the macnine |gise mages), they are | discos de manuing s mismos esam

hager akgun servicio

alemands, Leo Eafuty ploves.
Ihanos.

g e g e i lilinsca 1.8 14,
=0 o dizcos, uss quartes en e St < Uiisa:
fabrica. Soko ol terre tadumzaconirolads

salaments parna fusiblo erginal da

ltem 3 Item 4

44 ATENGAO | jh ATTENTION| 4k ATENCION

PARA FLANTI FOR CONVENTIONAL ~ FOR CONVENTIDNAL
CONVENGIONAL SEEDING FLACE SEEDING FLAGE
COLOOUE O BNEL  THE DEPTH THE DEPTH
LIMITADOR OE LIMITADOR RING LIMITADOR RING
PROFUNDIDADE 0 THE FESTEN ROD BN THE PISTON ROD
HA HASTE DB

PISTAD

ANEL LIMTADOR
LINITATOR: RING
ANILLO LIMITADOR




>> BALDAN Parts Catalog

L]
« Stickers (Central Frame) 5 ode Preduct desaiption 3
1 |16020071882-0 | Sticker Seed Distribution Table 20 X 25 Spgiga Air (185 X 225mm) 1
2 16020071883-9 | Sticker Seed Distribution Table 25 X 20 Spgiga Air (185 X 225mm) 1
T — ik i =
5 = - = = = =
Item 1 Item 2
£ A _
2 Code Product description =
1 16020070300-9 | Decal F/Speed Box/Seed Box 1

SEMENTE - SEED - SEMILLA]

Rev. 1 6020070300-8

Item 1

SPGIGAAIR07217 n




Parts Catalog >> BALDAN

L] L]

« Stickers (Left Side Frame) slslg]s
Nlolsln
~N ~M ~M <

g _|gle e e
K Code Product description =8 8| 8|8
283 e
AlA| KA »
E £ & &
I3 83
1 15206010309-7 | Sticker Platform Warning (107 X 145mm) 1
2 | 5206010307-0 | Sticker Of Gear And Chains Warning (145 X 150mm) 11212 1
3 15206010310-0 | Sticker Disc Warning (150 X 95mm) 1 1
4 |5206010304-6 | Sticker Change Of Oil For Speed Box(135 X 200mm) 1
5 16020071883-9 | Sticker Seed Distribution Table 25 X 20 Spgiga Air (185 X 225mm) 11011
6 |6020071882-0 | Sticker Seed Distribution Table 20 X 25 Spgiga Air (185 X 225mm) 1
7 15206010277-5 | Decal Attention Attach Limiting Ring for Conventional Planting (175 X 100mm) 1
® i 2 5 A ATENGAQ
Bl sy et e sl
maquina ou tabor quansis cstes | as mesmos san afisdos © podem ‘
aslivieunn ain Spuragla. Brovocar acidentes.
= Wauntaris pansnus diskarie o | “ha proceder cualquer servige  nan
oquipament am operagio. - i
== - @ A WARNING | A\ aTTENTION A\ ATENCIGN
= TANRNIN L e & A
tractsr when they arg running. | @tka e equipa @ del wocter the machine | bladzsl, they are | dissos d 1 maguina, las misme £stam
. Kecp bystanders wway from R i bl
AR DRt prEn o akernants, s safaty gloves., on los discow, uen guartes en s
Item 1 Item 2 Item 3

FARE, FLAKTIC. FOR CONVENTICKAL  FOR CORVENTIORAL
COMUPKEORAI  51INE 2 AGT E P A
GOLUDUE UAMEL H=UEIIH IHE LEF I

L L

FROFLNOCATE W THE SETON ADC  CM THE FISTON ROD
Hi AT 0
MATAD

AHEL 1M1 ALCHE
LITATOA Fihe
AHILLD LUINTA0OR:

SPGIGAAIR07217 n




>> BALDAN Parts Catalog

]
« Stickers (TOOIbOX) E Code Product description =
1 16020071927-4 | Sticker Toolbox (36,52 X 454,98mm) 1
Item 1
£ .. —
2 Code Product description =
1 16020071926-6 | Sticker “Not Drinkable Water” (120 X 120mm) 1
< AVEL
<%
£ - =
g Code Product description =
1 152060103089 | Sticker Hydraulic Hoses Warning(150 X 95mm) 1
2 | 5206010278-3 | Sticker For Cleaning The Fertilizer Hopper (105 X 130mm) 1
3 16020070886-8 | Sticker Lubricate And Retighten (58 X 195mm) 1

*Proceder periodicamants a
limpeza nos depositos de adubo &
semente.

A\ ATTENTION
*Clean the fertilizer and seed & P
o 4\ ATENCAO | 4\ CAUTION | 44 ATENCION

. LUBRIFIGUE O LURRICATE LUBRIGUE FL
A ATENCION IMPLEMENTC THE ENGINE ECGUIPO Y APRIETE
E APERTES OS5 AND TIGHTEN LOS TORNILLOS
et LU UGALIRT L (L PARAFUSOS. THE BOLTS DAILY DIARIAMENTE
Nimpleza en los depositos de abono DIARIAMENTE
y semilla T
Item 2 Item 3

SPGIGAAIR07217









>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers (Hitch Header)
	Stickers (Water Hopper)
	Stickers (Toolbox)
	Stickers (Left Side Frame)
	Stickers (Speed Box)
	Stickers (Central Frame)
	Stickers (Right Side Frame)
	Stickers (Hoppers)
	Intelliag Electronic System Giga 42 Rows
	Electronic System PM400
	Lights and Headlights Electrical Connection System
	BCE Electrical System for Clutch Drive
	Table Row W/ Eccentric/Oscilating Depth Wheel and “V” Wheel Complete
	Row W/ Eccentric/Oscilating Depth Wheel and “V” Wheel Complete
	Selenium Doser Support
	Support Double Disc Of Seed
	Table Pantographic Line With Selenium System
	Pantographic Line With Selenium System
	Planting Rows
	Drawbar Cylinder 6020055790-8
	Drawbar Cylinder 6020055789-4
	Divider Valve
	Hitch Drawbar Extension
	Table Complete Hitch Drawbar
	Complete Hitch Drawbar
	Table Complete Left Stabilizer Bar
	Complete Left Stabilizer Bar
	Complete Right Stabilizer Bar
	Wheel Support Cylinder 6020055788-6
	Drawbar Lock Cylinder 6020055791-6
	Central Gang Cylinder 6020055792-4
	Speed Box
	Table Transmission with Central Clutch System
	Transmission with Central Clutch System
	Table Transmission with Side Clutch System
	Transmission with Side Clutch System
	Complete Hydraulic Turbine
	Central Pneumatic System 42 Rows
	Table Central Pneumatic System 22 to 34 Rows
	Central Pneumatic System 22 to 34 Rows
	Left/Right Lateral Pneumatic System
	Complete Central Hydraulic System 42 Rows
	Complete Central Hydraulic System 30/34 Rows
	Complete Central Hydraulic System 22 Rows
	Table Central Seed Hopper 22, 30 and 34 Rows, External 30, 34 and 42 Rows and Internal Central 42 Rows
	Central Seed Hopper 22, 30 and 34 Rows, External 30, 34 and 42 Rows and Internal Central 42 Rows
	Table Central Seed Hooper 42 Rows, Internal 30 and 34 Rows and Lateral 22 Rows
	Central Seed Hooper 42 Rows, Internal 30 and 34 Rows and Lateral 22 Rows
	Complete Seed Hopper
	Table Complete Auxiliary Wheel Support
	Complete Auxiliary Wheel Support
	Table Complete Wheel Support
	Complete Wheel Support
	Complete Left/Right Intermediary Gang
	Complete Central Gang
	Complete Left/Right Gang
	Central Platform
	Table Right/Left Platform
	Right/Left Platform
	Left Gang
	Table Central Gang
	Central Gang
	Right Gang
	Complete Support

